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1 Introduction and Conclusion

The tests indicated in section 2.0 were performed on the product constructed as described in section 4.0.
The remaining test sections are the verbatim text from the actual data sheets used during the
investigation. These test sections include the test name, the specified test Method, a list of the actual Test
Equipment Used, documentation Photos, Results and raw Data. No additions, deviations, or exclusions
have been made from the standard(s) unless specifically noted.

Based on the results of our investigation, we have concluded the product tested complies with the
requirements of the standard(s) indicated. The results obtained in this test report pertain only to the item(s)
tested. Intertek does not make any claims of compliance for samples or variants which were not tested.

2 Test Summary

Section Test full name Result
3 Client Information --
4 Description of Equipment Under Test and Variant Models --
5 System Setup and Method --

Output Power and Human RF Exposure

6 (CFR47 FCC Part 15 Subpart C (15.247): 03/2017) Pass

7 Occupied (99%) and 20 dB Bandwidth Pass
(CFRA47 FCC Part 15 Subpart C (15.247): 03/2017)

8 Channel Separation Pass
(CFRA47 FCC Part 15 Subpart C (15.247): 03/2017)

9 Number of Hopping Channels Pass
(CFR47 FCC Part 15 Subpart C (15.247): 03/2017)

10 Average Channel Occupancy Time Pass

(CFR47 FCC Part 15 Subpart C (15.247): 03/2017)

11 Out of Band Conducted Emissions Pass
(CFR47 FCC Part 15 Subpart C (15.247): 03/2017)

Radiated Spurious Emissions
(CFR47 FCC Part 15 Subpart C (15.247): 03/2017)

Radiated Emissions (Digital parts and Receiver)
(FCC Part 15 Subpart B: 03/2017)
AC Mains Conducted Emissions

14 (FcC Part 15 Subpart B: 03/2017) Pass

12 Pass

13 Pass

15 Revision History -
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3 Client Information

This EUT was tested at the request of:

Client:

Contact:
Telephone:
Fax:

Email:

Zoll Medical Israel Ltd.
14 Atir Yeda Street
Kfar-Saba 4464313
Israel

Moshik Mosesko
+972 9 9603900
None
moshik@zoll.com

4  Description of Equipment Under Test and Variant Models

Manufacturer: Zoll Medical Israel Ltd.
14 Atir Yeda Street
Kfar-Saba 4464313
Israel.
Equipment Under Test
Description Manufacturer Model Number Serial Number
CMCT sensor ZOLL UA5210 D5-61710-000C
CMCT sensor with cable ZOLL UA5210
for Bluetooth D5-61710-0007
communication
CMCT open sensor on ZOLL UA5210
the Evaluation board N/A
with cable antenna
Charger ZOLL UA5250 C5-61710-0011
Gateway based on ZOLL UA5260
cellular phone XT1505 G5-61710-0011
Gateway based on ZOLL UA5260
cellular phone XT1527 G5-61710-0012
Receive Date: 03/20/2017
Received Condition: Good
Type: Production

Description of Equipmen

t Under Test (provided by client)

The CMCT System is intended to continuously record, store, and transmit ECG, Heart Rate, Activity, and
Posture to medical professionals. The CMCT System also periodically records, stores, and transmits
Respiration Rate and Thoracic Impedance to medical professionals. The CMCT System is intended for up
to 30 days of monitoring. During the prescription period, the Sensor will automatically acquire clinical
measurements. Data acquired by the body-worn Sensor will be transmitted wirelessly to the data
transmission device, which will then be forwarded to the remote Server for data analysis, and

subsequently to the Mon

itoring Center for review and report generation.

Note: Manufacturer has declared that the CMCT System is a part of the uCor3.0 family.
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Equipment Under Test Power Configuration

Rated Voltage Rated Current Rated Frequency Number of Phases
100-240VAC (I/P to 0.8 Amps 50/60 Hz Single
Power Supply)
Internal Battery Li-Pol 1050 mA N/A N/A
3.7v

Operating modes of the EUT:

No. | Descriptions of EUT Exercising

Transmit mode — operating on internal battery

Receive mode — operating on internal battery

Transmit mode — Charging

AIWIN|—~

Receive mode — Charging

Software used by the EUT:

Sensor:

No. | Descriptions of EUT Exercising

Microcontroller version : 1.1.0

FPGA version: 3.0

BT version: 6

AIWIN|=

Fuel Gauge Version : 09062016

Gateway (cellular phone):

No. | Descriptions of EUT Exercising

1 | Access point: 1.3

Server:

No. | Descriptions of EUT Exercising

1 |[ServerApp: 2.0.0.5

Radio/Receiver Characteristics

Frequency Band(s)

2402 — 2480 MHz

Modulation Type(s)

/4 DQPSK(low baud rate) and 8DPSK(high baud rate)

Data rates

Data Rate type(low baud rate) — Basic (DH3)
Data Rate type(high baud rate) — EDR (3-DH5)

Maximum Output Power

3.5237087104 mW

Test Channels

Channel low - 2402 MHz
Channel middle - 2441 MHz
Channel high - 2480 MHz

Occupied Bandwidth

OBW - 1.21 MHz
20dB BW - 1.3 MHz

Frequency Hopper: Number of Hopping

Channels 79
Frequency Hopper: Channel Dwell Time 0.288 seconds
MIMO Information (# of Transmit and N/A

Receive antenna ports)

Equipment Type

Bluetooth single chip radio based on CSRB5342

ETSI LBT/Adaptivity

N/A
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ETSI Adaptivity Type N/A

ETSI Temperature Category (I, 11, Ill) N/A

ETSI Receiver Category (1, 2, 3) N/A

Antenna Type and Gain PCB Inverted F antenna, 5dBi

Variant Models:

The following variant models were not tested as part of this evaluation, but have been identified by the
manufacturer as being electrically identical models, depopulated models, or with reasonable similarity to
the model(s) tested. Intertek does not make any claims of compliance for samples or variants which were
not tested.

None
5 System Setup and Method

Cables
ID Description Length Shielding Ferrites Termination
(m)
1 Power Cable 2 None None AC Mains
Support Equipment
Description Manufacturer Model Number Serial Number
Laptop Dell Latitude E7450 D482G72
Patch PT0203-01
Phantom+Patch Zoll Phantom JIG0021 None

5.1 Method:

Configuration as required by FCC Part 15 Subpart C: 03/2017, FCC Part 15 Subpart B: 03/2017, ANSI C
63.10 and ANSI C 63.4.

5.2 EUT Block Diagram:

Battery mode

u EUT Phantam

Charging mode

Power supply

charger
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6 Output Power and Human RF Exposure

6.1 Method

Issued: 04/14/2017

Tests are performed in accordance with FCC Part 15 Subpart C (15.247).

TEST SITE: EMC Lab

The EMC Lab has one Semi-anechoic Chamber and one Shielded Chamber. AC Mains Power is available at 120,
230, and 277 Single Phase; 208, 400, and 480 3-Phase. Large reference ground-planes are installed in the general
lab area to facilitate EMC work not requiring a shielded environment.

6.2 Test Equipment Used:

Asset

Description

Manufacturer

Model

Serial Cal Date

Cal Due

DAV004’ Weather Station

Davis Instruments

7400

PE80529A61A

05/02/2016

05/02/2017

CBLSHF203

Cable, SMA - SMA, 9kHz-40GHz, Cable Kit 4

Sucoflex (Huber Suhn

104PE

CBLSHF203

09/08/2016

09/08/2017

ROS005’ ETSI Test System

Rhode & Schwartz

TS8997

N/A 09/15/2016

09/15/2017

Software Utilized:

Name

Manufacturer

Version

None

6.3 Results:

The sample tested was found to Comply. For systems operating in the 2400-2483.5 MHz band employing
at least 75 hopping channels, the maximum peak output power is 1 watt (30 dBm), for all other systems

0.125 W (21 dBm).

Device has 79 hopping channels

Frequency ol\sggz;igfn Data Rate Outip:]uégrcr)]wer Outpu:nF\’lc\)lwer n Limit
2402 Charging Low 0.49 1.1194378835 1W
2402 High -2.67 0.54075432295 1W
2402 Battery Low 0.26 1.0616955572 1W
2402 High -2.65 0.54325033149 1W
2441 Charging Low 4.53 2.8379190284 1W
2441 High 2.07 1.6106456352 1W
2441 Battery Low 4.59 2.8773984147 1W
2441 High 2.19 1.6557699635 1W
2480 Charging Low 5.47 3.5237087104 1W
2480 High 2.95 1.9724227361 1W
2480 Battery Low 5.40 3.4673685045 1W
2480 High 2.95 1.9724227361 1W

Note: Devices antenna gain is less than 6 dBi.
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6.4 Plots/Data:

Output Power @ 2402 MHz, battery mode and low data rate = 0.26 dBm

MultiView £ Spectrum
Ref Level 30.00 dBm ® RBW 2 MHz
Att 40dB  SWT 1.01 ms ® VBW 5 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
MI1[1] 0.26 dBm
2.40221480 GHz
20 dem
10 dBm
M1
0 dem X
/”M M\\m
-10 dBm / \\
-20 dBm
-30 dBm
-40 d
-50 dBm
-60 dBm
CF 2.402 GHz 1001 pts 500.0 kHa/ Span 5.0 MHz
—
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| —————sT——i) "'>>>r"3 i 1438:29 g

Date: 22.MAR. 2017 14:28:28

Output Power @ 2402 MHz, battery mode and high data rate = -2.65 dBm

MultiView | Spectrum

Ref Level 30.00 dBm ® RBW 2 MHz

Att 40dB SWT 1.01 ms ® VBW 5 NMHz Mode Auto Sweep

TDF

1 Frequency Sweep 1Pk Max
M1[1] -2.65 dBm

240192010 GHz

20 dBm

10 dBm

0 dBm s

OO SOV
MW w%

-z0d

-30 dem

-40 dBm
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-50 dEm
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Date: 22.MAR. 2017 14:31:09
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Output Power @ 2402 MHz, Charging mode and low data rate = 0.49 dBm

MultiView £ Spectrum
Ref Level 30.00 dBm ® RBW 2 MHz
Att 40dB  SWT 1.01 ms ® VBW 5 MHz Mode Auto Sweep
TDF
1 Frequency Sweep EM
M1[1] 0.49 dBm
2.40218380 GHz
20 dem
10 dBm
M1
ods x
_4_—/_"__/‘—( h.__,_“___m—”
-20 dBm
-30 dBm
-40 d
-50 dBm
-60 dBm
CF 2.402 GHz 1001 pts 400.0 kHz,/ Span 4.0 MHz
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Date: 22.MAR. 2017 12:34:26

Output Power @ 2402 MHz, Charging mode and high data rate =-2.67 dBm

MultiView | Spectrum
Ref Level 30.00 dBm ® RBW 2 MHz
Att 40dB SWT 1.01 ms ® VBW 5 NMHz Mode Auto Sweep
TDF
1 Frequency Sweep <
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Date: 22 MAR 2017 15:00:03
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Output Power @ 2441 MHz, battery mode and low data rate = 4.59 dBm

MultiView £ Spectrum
Ref Level 30.00 dBm ® RBW 2 MHz
Att 40dB  SWT 1.01 ms ® VBW 5 MHz Mode Auto Sweep
TDF
1 Frequency Sweep 1Pk Max
MI1[1] 4.59 dBm
2.44082020 GHz
20 dBm
10 dBm
M1
¥
foo———— | —M_AE_—__‘E——___
-10 dBm
20 de
-30 dem
-40 dBm
-50 dBm
60 dB
CF 2,441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.4408202 GHz 4.59 dBm ndB 20.0 dB
T1 1 2.439002 GHz -4.75 dBm ndB down B 0.00 Hz
T2 1 2.442998 GHz -5.18 dBm Q) Factor 0.0

22.03.2017

H ] Measuring... WHRNAREED W 15:31:08 4%
131 A

Date: 22.MAR. 2017 15:31:07

Output Power @ 2441 MHz, battery mode and high data rate =2.19 dBm

MultiView | Spectrum
Ref Level 30.00 dBm ® RBW 2 MHz
Att 40dB  SWT 1.01 ms ® VBW 5 MHz Mode Auto Sweep
TDF
1 Frequency Sweep "
M1[1] 2.19 dBm|
2.44099200 GHz|
20 dBm
10 dBm
M
[
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M M
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-30d
-40 dEm
-50 dBm
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Date: 22.MAR.2017 15:35:48
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Output Power @ 2441 MHz, charging mode and low data rate = 4.53 dBm

MultiView £ Spectrum

Ref Level 30.00 dBm ® RBW 2 MHz
Att 40dB  SWT 1.01 ms ® VBW 5 MHz Mode Auto Sweep

TDF

1 Frequency Sweep EM
M1[1] 4.53 dBm

20 dem

10 dBmr
M1

-10 dBm

-20 dBm
-30 dem
-40d
-50 dem
-60 dBm
1
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Date: 22.MAR. 2017 15:12:33

Output Power @ 2441 MHz, charging mode and high data rate = 2.07 dBm

MultiView | Spectrum

Ref Level 30.00 dBm ® RBW 2 MHz
Att 40dB  SWT 1.01 ms ® VBW 5 MHz Mode Auto Sweep

TDF
TPk Max

1 Frequency Sweep
M1[1] 2.07 dBm
2.44101200 GHz|

20 dBém

10 dem

20 d

-30 d

-40 dBm

-50 dBm

-60 dBm

CF 2.441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
H ] Measuring... @UARRERND i 22'1"5?;127[:'13 y

Date: 22.MAR.2017 15:47:19
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Output Power @ 2480 MHz, battery mode and low data rate = 5.40 dBm

MultiView £ Spectrum
Ref Level 30.00 dBm ® RBW 2 MHz
Att 40dB  SWT 1.01 ms ® VBW 5 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
MI1[1]
2.47980820 GHz
20 dem
10 dBm
M1
o » |
| — |
|| |
-10 dBm
-20 dBm
-30 dBm
-40 d
-50 dBm
-60 dBm
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H ] ity Ll » 16:07:46 %

Date: 22.MAR. 2017 16:07:46

Output Power @ 2480 MHz, battery mode and high data rate = 2.95 dBm

MultiView | Spectrum
Ref Level 30.00 dBm ® RBW 2 MHz
Att 40dB  SWT 1.01 ms ® VBW 5 MHz Mode Auto Sweep
TDF
1 Frequency Sweep TPk Max
M1[1] 2.95 dBm|
2.47988010 GHz
20 dBm
10 dBm
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Date: 22.MAR.2017 16:50:41
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Output Power @ 2480 MHz, charging mode and low data rate = 5.47dBm

MultiView £ Spectrum
Ref Level 30.00 dBm ® RBW 2 MHz
Att 40dB  SWT 1.01 ms ® VBW 5 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
MI1[1]
2.47979620 GHz
20 dem
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. —_— |
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Output Power @ 2480 MHz, charging mode and high data rate = 2.95 dBm

MultiView | Spectrum
Ref Level 30.00 dBm ® RBW 2 MHz
Att 40dB  SWT 1.01 ms ® VBW 5 MHz Mode Auto Sweep
TDF
1 Frequency Sweep TPk Max
M1[1] 2.95 dBm|
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20 dBm
10 dBm
M1
. S S
Lo T —
od
/M'_Fﬂr N
..-/—/"“’_W’Iw—/‘_'dk M
-10 d&m
-e0d
-30d
-40 dEm
-50 dBm
-60 dEm
CF 2.48 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
- 22.[I3.2?
H Measuring... W e 16:33:45 %
Date: 22.MAR.2017 16:33:46
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Human RF Exposure/SAR Exemption
Maximum measured output power is 3.5237087104 mW @ 2480 MHz

FCC SAR Exemption per KDB 447498

a) For 100 MHz to 6 GHz and rest separation disiances = 50 mm, the 1-g and 10-g SAR rest exclusion
thresholds are determined by the following;

[(max. power of channel, including tune-up tolerance. mW) / (min. test separation distance, mmy)] -
[MfiGuz] < 3.0 for 1-g SAR_ and < 7.5 for 10-g extremity SAR_ where

*  figuz 15 the RF channel transmit frequency in GHz

= (3.523/5)*(sqrt(2.48))

=1.09 < 3.0 (below the limit, SAR Exempt per FCC)

Test Personnel: Naga Suryadevara N 0 Test Date:  03/22/2017
Supervising/Reviewing
Engineer:
(Where Applicable) N/A
Product Standard: FCC Part 15 Subpart C (15.247) Limit Applied: _ See section 6.3
Input Voltage: ~ 120VAC 60Hz, Internal Battery

Pretest Verification w/ Ambient Temperature: 20 °C
Ambient Signals or

BB Source: _Yes — Signal generator Relative Humidity: 16 %

Atmospheric Pressure: 1007 mbars

Deviations, Additions, or Exclusions: None
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7 Occupied and 20dB Bandwidth

7.1

Method

Tests are performed in accordance with FCC Part 15 Subpart C (15.247).

TEST SITE: EMC Lab

Issued: 04/14/2017

The EMC Lab has one Semi-anechoic Chamber and one Shielded Chamber. AC Mains Power is available at 120,
230, and 277 Single Phase; 208, 400, and 480 3-Phase. Large reference ground-planes are installed in the general
lab area to facilitate EMC work not requiring a shielded environment.

7.2 Test Equipment Used:

Asset Description Manufacturer Model Serial Cal Date Cal Due
DAV004’ Weather Station Davis Instruments 7400 PE80529A61A 05/02/2016 05/02/2017
CBLSHF203’ Cable, SMA - SMA, 9kHz-40GHz, Cable Kit 4 Sucoflex (Huber Suhn 104PE CBLSHF203 09/08/2016 09/08/2017
ROS005’ ETSI Test System Rhode & Schwartz TS8997 N/A 09/15/2016 09/15/2017
Software Utilized:
Name Manufacturer Version
None
7.3 Results:
The sample tested was found to Comply.
Frequency ol\gg?aetigfn Data Rate Bcz;lcncduveilggh 20dB Bandwidth
2402 Charging Low 894.10 kHz 964.00 kHz
2402 High 1.21 MHz 1.29 MHz
2402 Battery Low 887.11 kHz 967.70 kHz
2402 High 1.18 MHz 1.30 MHz
2441 Charging Low 903.09 kHz 959.00 kHz
2441 High 1.21 MHz 1.29 MHz
2441 Battery Low 895.10 kHz 963.00 kHz
2441 High 1.19 MHz 1.29 MHz
2480 Charging Low 891.10 kHz 959.0 kHz
2480 High 1.21 MHz 1.29 MHz
2480 Battery Low 883.11 kHz 987.00 kHz
2480 High 1.21 MHz 1.29 MHz
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7.4 Plots/Data:

Issued: 04/14/2017

Occupied Bandwidth @ 2402 MHz, battery mode and low data rate = 887.11 kHz

MultiView | Spectrum
Ref Level 30.00 dBm & RBW 30 kHz
Att 40de SWT 140 ps (~7.8 ms) ® VBW 100 kHz Mode Auto FFT
TDF
1 Occupied Bandwidth 1Pk Max
M1[1] -45.62 dBm
2.40000000 GHz|
20 dBm
10 dBm
od
104 P/UJ \W\M
204 Jj ;;\n
-30 dBm F/ d\\\
-a0d i\
! N Ve W A
‘%\M M
s0d
CF 2.402 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.4 GHz -45.62 dBm
T1 1 2.40156843 GHz -20.83 dBém Ccc Bw 887.112887113 kHz
T2 1 2.40245554 GHz -21.55 dBm

—
] measuring... EEANANNND 22.03.2017

Date: 22.MAR.2017 12:46:41

MultiView | Spectrum
Ref Level 26.00 dBm

12:46:41 7

20dB Bandwidth @ 2402 MHz, battery mode and low data rate = 967.70 kHz

Att 36 dB

1 Frequency Sweep

& RBW 30 kHz
SWT 140 ps (~7.8 ms) ® VBW 100 kHz

Mode Auto FFT
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M1[1] -15.16 dBm|
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10 dBm
0 der
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-50 dem W
0 d AN m /
RSP = e =
-70d
CF 2,402 GHz 1001 pts 397.0 kHz/ Span 3.97 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.4019722 GHz -15.16 dBm ndB 20.0 dB
T1 1 2.401528 GHz -34.89 dBrm ndB down BW 967.70 kHz
T2 1 2.4024958 GHz -35.29 dBm Q) Factor 2482.1

]
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Intertek

Report Number: 102894565B0X-002 |

Issued: 04/14/2017

Occupied Bandwidth @ 2402 MHz, battery mode and high data rate = 1.18 MHz

MultiView £ Spectrum
Ref Level 30.00 dBm ® RBW 30 kHz
Att 40dB  SWT 1.09 ms ® VBW 100 kHz Mode Auto Sweep
TDF
1 Occupied Bandwidth < K
MI1[1] -6.59 dBrn
2.40200000 GHz
20 dém
10 dBm
0 dBm
1
1048 = \

P

-30 dBm

.40 dB U n/’\/ \ YN AV
- R v W
50 dBm
60 d8
CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.402 GHz -6.59 dBm
T1 1 2,40140559 GHz -24.45 dBm Occ Bw 1.188811189 MHz
2,40258441 GHz -23.97 dBm

J “ Ll

Date: 22.MAR. 2017 14:32:03

—
22.03.2017

COCREEE (N 14:32:03 4
2

20dB Bandwidth @ 2402 MHz, battery mode and high data rate = 1.30 MHz

1 Frequency Sweep

20 dBm

MultiView | Spectrum
Ref Level 30.00 dBm @ RBW 30 kHz

Att 40dB SWT 140 ps (~7.5 ms) @ VBW 100 kHz Mode Auto FFT

TDF

-9.37 dBm
2.40200000 GHz

M1[1]

10 dem

-10 dBm WJ
-20 dBm

7 %

30 dem
n / \n

W7 J
MMW

7

\\J\/\M‘/W

-50 dBm

-60 dBm

CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.402 GHz -9.37 dBm ndB 20.0 dB
Tl 1 2.4013506 GHz -29.49 dBm ndB down BW 1.30 MHz
2.4026494 GHz -29.64 dBm Q) Factor 1849.5

] “ lrttilters
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—
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Intertek
Report Number: 102894565B0OX-002 | Issued: 04/14/2017

Occupied Bandwidth @ 2402 MHz, charging mode and low data rate = 894.10 kHz

Ref Level 30.00 dBm ® RBW 30 kHz

Att 40dB  SWT 1.09 ms ® VBW 100 kHz Mode Auto Sweep
TDF

1 Occupied Bandwidth

TPk Max
MI[1] ~3.10 dBm|
2.40205000 GHz
20 dem
10 dBm

0 dBm

[~en
S BT

J‘\/
-30 dBm Jv

/ 5

-50 dBm
60 d8
CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 1 2.40205 GHz -3.10 dBm

T1 1 2.40156044 GHz -20.25 dBm Occ Bw 894.105894106 kHz

T2 1 2,40245455 GHz -20,00 dBrm

H ] Measuring... EEERRRRRD g6 o

12:06:49 7%
Date: 22 MAR 2017 12:06:48

20dB Bandwidth @ 2402 MHz, charging mode and low data rate = 964.00 kHz

MultiView | Spectrum
Ref Level 30.00 dBm

& RBW 30 kHz

Att 40dB SWT 140 ps (~7.5 ms) @ VBW 100 kHz Mode Auto FFT
TDF
1 Frequency Sweep AER
M1[1] -2,18 dBi
240205000 GHz
20 dém
10 dBm

1P
vl RN

-30 dBm f

/! N

-50 dem

-60 dBm

CF 2.402 GHz 1001 pts

500.0 kHz/ Span 5.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.40205 GHz -3.18 dBm ndB 20.0 dB
T1 1 2.4015255 GHz -23.39 dBm ncB down B 964.00 kHz
T2 1 2.4024895 GHz -23.13 dBm Q) Factor 2491.7
] [ ] Measuring... EEERERRED g6 22.03.2017

12:08:31 7
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Report Number: 102894565B0OX-002 | Issued: 04/14/2017

Occupied Bandwidth @ 2402 MHz, charging mode and high data rate = 1.2107 MHz

MultiView £ Spectrum
Ref Level 30.00 dBm @ RBW 30 kHz
Att 40de SWT 140 ps (~7.8 ms) & VBW 100 kHz Mode Auto FFT
TDF
1 Occupied Bandwidth @ 1Pk Max
MI1[1] -38.11 dBm
2.43900000 GHz
20 dBm
10 dBm
0 dBrn
-10 dBm v=romy e

T2

N [ \

-30 dBm

: e YA IRAAY: et

V\W

-50 dBm

-60 dB

CF 2.441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value Function | Function Result |
M1 1 2.439 GHz -38.11 dBm
T1 1 2.44038462 GHz -21.30 dBm Occ Bw 1.210789211 MHz
T2 1 2.4415854 GHz -20,22 dBrm
22.03.2017

1 | Measuring... WNNNNRARN W

Date: 22.MAR. 2017 15:46:48

20dB Bandwidth @ 2402 MHz, charging mode and high data rate = 1.29 MHz

15:46:49 7

MultiView | Spectrum
Ref Level 30.00 dBm @ RBW 30 kHz
Att 40dB  SWT 140 us (~7.8 ms) ® VBW 100 kHz Mode Auto FFT

TDF
1 Frequency Sweep

1Pk Max

M1[1] -4.50 dBm|
2.44100400 GHz

20 dem:

10 dBm

od -

10 dem W/\U’JML\F

- 7 5

-40 d

-50 dBm

-60 dBm

CF 2.441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-value Function | Function Result |
11 1 2.441004 GHz -4,50 dBm ncdB 20.0 dB
T1 1 2.4403487 GHz -24.46 dBm ndB down BwW 1.29 MHz
T2 1 2.4416394 GHz -24.59 dBm (3 Factor 1891.2
- 72.03.2017
] [ ] Measuring... @UARRERND i 15:46:26
Date: 22.MAR. 2017 15:46:26
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Report Number: 102894565B0OX-002 | Issued: 04/14/2017

Occupied Bandwidth @ 2441 MHz, battery mode and low data rate = 895.10 KHz

MultiView £ Spectrum

Ref Level 30.00 dBm @ RBW 30 kHz
Att 40de SWT 140 ps (~7.8 ms) & VBW 100 kHz Mode Auto FFT
TDF
1 Occupied Bandwidth @ 1Pk Max
MI1[1] -33.66 dBm
2.43900000 GHz
20 dBm
10 dBm

-10 dBm
T1

N [ S

-50 dBm

-60 dB

CF 2.441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.439 GHz -33.66 dBm
T1 1 2.44054446 GHz -15.35 dBm Occ Bw 895.104895105 kHz
T2 1 2.44143956 GHz -18.63 dBrm

22.03.2017
15:30:01 %

i | Measuring... WANMNRAAD wa

Date: 22.MAR. 2017 15:30:00

20dB @ 2441 MHz, battery mode and low data rate = 963.00 KHz

MultiView | Spectrum

Ref Level 30.00 dBm @ RBW 30 kHz

Att 40dB SWT 140 ps (~7.8 ms) @ VBW 100 kHz Mode Auto FFT
TDF
1 Frequency Sweep

M1[1] 1.17 dBm|
2.44105190 GHz

20 dBm

10 dem

-10 dBm
I~

. ’ N,
i e, r\/\ o f/ \ o,

-50 dem
-60 dBm
CF 2.441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.4410519 GHz 1.17 dBm ndB 20.0 dB
T1 1 2.4405245 GHz -18.97 dBm ndB down BW 963.00 kHz
T2 1 2.4414875 GHz -19.07 dBm Q) Factor 2534.7

22.03.2017
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Report Number: 102894565B0X-002 |

Issued: 04/14/2017

Occupied Bandwidth @ 2441 MHz, battery mode and high data rate = 1.19 MHz

MultiView | Spectrum

Ref Level 30.00 dBm @ RBW 30 kHz

Att 40de SWT 140 ps (~7.8 ms) & VBW 100 kHz Mode Auto FFT
TDF
1 Occupied Bandwidth @ 1Pk Max
MI1[1] -39.51 dBm
2.43900000 GHz
20 dBm
10 dBm

0 dBm

A VA

-10 dBm

-20 dB

Nl

L MWV

W

-50 dBm

-60 dB

CF 2.441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.439 GHz -39.51 dBm
T1 1 2.44039261 GHz -21.22 dBm Occ Bw 1.198801199 MHz
T2 1 2.44158141 GHz -19.63 dBm

i

22.03.2017

] Measuring... ERRNSEEED W@ 15:36:18 7
:36: %

Date: 22.MAR. 2017 15:36:18

20dB Bandwidth @ 2441 MHz, battery mode and high data rate = 1.29 MHz

MultiView | Spectrum
Ref Level 30.00 dBm ® RBW 30 kHz
Att 40dB SWT 140 s (~7.8 ms) ® VBW 100 kHz Mode Auto FFT
TDF
1 Frequency Sweep TPk Max
M1[1] -5.14 dBm
2.44099200 GHz|
20 dem
10 dBm
od
M
-10 dBm /\/'l W[\ h/-\f .
-20 dBm }r \i
-30d /\/ \/J
40 d W\J\W M W
-50 dem
-60 dEm
CF 2.441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-value | Function | Function Result |
M1 1 2.440992 GHz -5.14 dBm ndB 20.0 dB
T1 1 2.4403487 GHz -24.57 dBm ndB down BwW 1.29 MHz
T2 1 2.4416434 GHz -24.89 dBm (3 Factor 1885.4
72.03.2017
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Report Number: 102894565B0X-002

Issued: 04/14/2017

Occupied Bandwidth @ 2441 MHz, charging mode and low data rate = 903.09 KHz

MultiView £ Spectrum
Ref Level 30.00 dBm @ RBW 30 kHz
Att 40de SWT 140 ps (~7.8 ms) & VBW 100 kHz Mode Auto FFT
TDF
1 Occupied Bandwidth 1Pk Max
MI1[1] 1.10 dBm
2.44105190 GHz
20 dBm
10 dBm
M1
0dBm [\/\/ vxw_\_’\
-10 dBm
1 "W
N - L
-30 dem
T A T
-50 dBm
60 dB
CF 2,441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.4410519 GHz 1.10 dBm
T1 1 2.44054046 GHz -16.30 dBm Occ Bw 903.096903097 kHz
T2 1 2.44144356 GHz -18.04 dBm

i

] Measuring... WHARHACED e

Date: 22.MAR. 2017 15:13:52

22.03.2017
15:13:52 7%

20dB Bandwidth @ 2441 MHz, charging mode and low data rate = 959.00 KHz

MultiView | Spectrum =
Ref Level 30.00 dBm ® RBW 30 kHz
Att 40dB SWT 140 s (~7.8 ms) ® VBW 100 kHz Mode Auto FFT
TDF
1 Frequency Sweep "
M1[1] 1.08 dBm)|
2.44105190 GHz|
20 dem
10 dBm
MXI
i I\N ) V\x
-10 dem I\/
X &
-20 dBm /\’J \
-30d / \\
R e A
-50 dem
-60 dEm
1
CF 2.441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.4410519 GHz 1.08 dBm ndB 20.0 dB
T1 1 2.4405245 GHz -18.94 dBm ndB down BwW 959.00 kHz
T2 1 2.4414835 GHz -18.63 dBm (3 Factor 2545.3
] [ 72.03.2017

] Measuring...

Date: 22.MAR.2017 15:13:14
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Report Number: 102894565B0X-002

| Issued: 04/14/2017

Occupied Bandwidth @ 2441 MHz, charging mode and high data rate = 1.21 MHz

MultiView £ Spectrum
Ref Level 30.00 dBm @ RBW 30 kHz
Att 40de SWT 140 ps (~7.8 ms) & VBW 100 kHz Mode Auto FFT
TDF
1 Occupied Bandwidth @ 1Pk Max
MI1[1] ~38.11 dBm)|
2.43900000 GHz
20 dem
10 dBm
0 dem
-10 dBm Vv anyi A
T2
ELE ljw \
-30 dBm
: TN f e VT MM
-50 dBm
-50 dB
CF 2.441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value Function | Function Result |
M1 1 2.439 GHz -38.11 dBm
T1 1 2.44038462 GHz -21.30 dBm Occ Bw 1.210789211 MHz
T2 1 2.4415854 GHz -20,22 dBrm
] [ ] Measuring... EEERRRRRD g6 22'1':'5?;126?;; 4

Date: 22.MAR. 2017 15:46:48

20dB Bandwidth @ 2441 MHz, charging mode and high data rate = 1.29 MHz

MultiView | Spectrum
Ref Level 30.00 dBm @ RBW 30 kHz
Att 40dB SWT 140 s (~7.8 ms) ® VBW 100 kHz Mode Auto FFT
TDF
1 Frequency Sweep TPk Max
M1[1] -4,50 dBm
2.44100400 GHz
20 dem
10 dBm
od -
-10 dBm W/\U’J‘fkmw
-20 dBm y‘ \‘i
-30d V
-50 dem
-60 dEm
CF 2.441 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-value Function | Function Result |
M1 1 2.441004 GHz -4,50 dBm ndB 20.0 dB
T1 1 2.4403487 GHz -24.46 dBm ndB down BwW 1.29 MHz
T2 1 2.4416394 GHz -24.59 dBm (3 Factor 1891.2
72.03.2017
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Report Number: 102894565B0X-002

Issued: 04/14/2017

Occupied Bandwidth @ 2480 MHz, battery mode and low data rate = 883.11 kHz

MultiView | Spectrum
Ref Level 30.00 dBm @ RBW 30 kHz
Att 40de SWT 140 ps (~7.8 ms) & VBW 100 kHz Mode Auto FFT
TDF
1 Occupied Bandwidth @ 1Pk Max
MI1[1] ~33.84 dBm)|
2.47800000 GHz
20 dem
10 dBm
0 dem ﬁN 7 (\W \
-10 dBm =
Nj\/ Tz
oo /\J W’J\w\
|-20 dem /,\ / \»\
-50 dBm
-50 dB
CF 2.48 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.478 GHz -33.84 dBm
T1 1 2.47954446 GHz -14.60 dBm Occ Bw 883.116883117 kHz
T2 1 2.48042757 GHz -16,75 dBm
22.03.2017

i

] Measuring... EEERRRRRD g6 1607:11 7
:07: 4

Date: 22.MAR 2017 16:07:11

20dB Bandwidth @ 2480 MHz, battery mode and low data rate = 987.000 kHz

MultiView | Spectrum
Ref Level 30.00 dBm
Att 40 dB

TDF
1 Frequency Sweep

® RBW 30 kHz

SWT 140 s (~7.8 ms) @ VBW 100 kHz

Mode Auto FFT

1Pk Max

2.05 dBm)
2.48005190 GHz

M1[1]

20 dem
10 dem
M1

odi J\NA\; xw\
-10 dBm

T1 T2
-20 dém W,J’J\/ W\x\
30 d

-50 dBm

-60 dBm

CF 2.48 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-vValue Function Function Result |
11 1 2.4800519 GHz 2.05 dBm ncdB 20,0 dB
T1 1 2.4794965 GHz -17.91 dBm ndB down BwW 987.00 kHz
T2 1 2.4804835 GHz -17.63 dBm (3 Factor 25127
72.03.2017
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Report Number: 102894565B0OX-002 | Issued: 04/14/2017

Occupied Bandwidth @ 2480 MHz, battery mode and high data rate = 1.21 MHz

MultiView £ Spectrum

Ref Level 30.00 dBm @ RBW 30 kHz
Att 40de SWT 140 ps (~7.8 ms) & VBW 100 kHz Mode Auto FFT
TDF

1 Occupied Bandwidth TPk Max

M1[1] -43.80 dBm)|
2.47800000 GHz|
20 dem

10 dem

0 dem
-10 dBm e 7

1, w
20 dB / \
-30 dBm

-50 dBm

-60 dB

CF 2.48 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.478 GHz -43.80 dBm
T1 1 2.47938462 GHz -20.50 dBm Occ Bw 1.210789211 MHz
T2 1 2,4805854 GHz -19.01 dBm
H ] Measuring... EEERRRRRD g6 zzi%?ézn?}: 4

Date: 22.MAR. 2017 16:50:14

20dB Bandwidth @ 2480 MHz, battery mode and high data rate = 1.29 MHz

MultiView | Spectrum
Ref Level 30.00 dBm @ RBW 30 kHz

Att 40dB SWT 140 s (~7.8 ms) ® VBW 100 kHz Mode Auto FFT

TDF

1 Frequency Sweep "
M1[1] -3.65 dBm

2.48000000 GHz|

20 dem

10 dBmr

od

Pl

-50 dBm

-60 dBm

CF 2.48 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-value | Function | Function Result |
M1 1 2.48 GHz -3.65 dBm ndB 20.0 dB
T1 1 2.4793487 GHz -23.50 dBm ndB down BwW 1.29 MHz
T2 1 2.4806394 GHz -23.79 dBm (3 Factor 1921.4
] [ ] Measuring... @UARRERND i 22'1[5;12;:';; y
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Report Number: 102894565B0X-002 |

Issued: 04/14/2017

Occupied Bandwidth @ 2480 MHz, charging mode and low data rate = 891.10 kHz

MultiView | Spectrum
Ref Level 30.00 dBm @ RBW 30 kHz
Att 40de SWT 140 ps (~7.8 ms) & VBW 100 kHz Mode Auto FFT
TDF
1 Occupied Bandwidth @ 1Pk Max
MI1[1] ~33.40 dBm)|
2.43900000 GHz
20 dem
10 dBm
B il
0 dem J\M Y \
-10 dBm =
Nj\/ T2,
|-20 dem / \\
o H‘/\M e \/\fJM MW‘A/
-50 dBm
-50 dB
CF 2.48 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.439 GHz -33.40 dBm
T1 1 2.47954446 GHz -14.58 dBm Occ Bw 891.108891109 kHz
T2 1 2.48043556 GHz -17.61 dBm
] [ ] Measuring... ERRERREND 6 22'1':'5?521?3; y

Date: 22.MAR. 2017 15:51:09

20dB Bandwidth @ 2480 MHz, charging mode and low data rate = 959.00 kHz

MultiView | Spectrum
Ref Level 30.00 dBm @ RBW 30 kHz
Att 40dB  SWT 140 us (~7.8 ms) ® VBW 100 kHz Mode Auto FFT

TDF

1 Frequency Sweep

1Pk Max
2.02 dBm)
2.48005190 GHz

M1[1]

20 dem:
10 dBm
M1

od J\/\//‘ H\["’ \
-10 dBm

T 2
-20 dem /‘/_VY\/ W
[ ™
\}D'QM IR \_\_\\ Mr"“f\

-50 dBm

-60 dBm

CF 2.48 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-vValue | Function Function Result |
11 1 2.4800519 GHz 2.02 dBm ncdB 20,0 dB
T1 1 2.4795245 GHz -17.99 dBm ndB down BwW 959.00 kHz
T2 1 2.4804835 GHz -17.88 dBm (3 Factor 2586.0
72.03.2017
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Occupied Bandwidth @ 2480 MHz, charging mode and high data rate = 1.21 MHz

MultiView £ Spectrum

Ref Level 30.00 dBm @ RBW 30 kHz
Att 40de SWT 140 ps (~7.8 ms) & VBW 100 kHz Mode Auto FFT
TDF

1 Occupied Bandwidth TPk Max

M1[1] -4.58 dBm
2.48001200 GHz|
20 dem

10 dem

0 dBm

-10 dem rﬂ\uﬂ"/’ L\N\A
Al Mg
l \

=40 dBm

-50 dBm

-60 dB

CF 2.48 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.480012 GH:z -4.58 dBm
T1 1 2.47938462 GHz -20.66 dBm Occ Bw 1.210789211 MHz
T2 1 2,4805854 GHz -18.85 dBm
H ] Measuring... ERRERREND 6 22'1':'5?'327?;; y

Date: 22.MAR. 2017 16:37:49

20dB Bandwidth @ 2480 MHz, charging mode and high data rate = 1.29 MHz
MultiView | Spectrum

Ref Level 30.00 dBm @ RBW 30 kHz
Att 40dB SWT 140 s (~7.8 ms) ® VBW 100 kHz Mode Auto FFT
TDF
1 Frequency Sweep "
M1[1] -3,70 dBm
2.48000000 GHz|
20 dem
10 dBm
od

WM ”W

-50 dBm

-60 dBm

CF 2.48 GHz 1001 pts 400.0 kHz/ Span 4.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-value | Function | Function Result |
M1 1 2.48 GHz -3.70 dBm ndB 20.0 dB
T1 1 2.4793487 GHz -23.49 dBm ndB down BwW 1.29 MHz
T2 1 2.4806394 GHz -23.73 dBm (3 Factor 1921.4
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Test Personnel: Naga Suryadevara N 0 Test Date:  03/22/2017
Supervising/Reviewing
Engineer:
(Where Applicable) N/A
Product Standard: FCC Part 15 Subpart C (15.247) Limit Applied:  See section 7.3
Input Voltage: ~ 120VAC 60Hz, Internal Battery

Pretest Verification w/ Ambient Temperature: 20 °C
Ambient Signals or

BB Source: Yes — Signal generator Relative Humidity: 16 %

Atmospheric Pressure: 1007 mbars
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8 Channel Separation

8.1 Method

Tests are performed in accordance with FCC Part 15 Subpart C (15.247).
TEST SITE: EMC Lab

The EMC Lab has one Semi-anechoic Chamber and one Shielded Chamber. AC Mains Power is available at 120,
230, and 277 Single Phase; 208, 400, and 480 3-Phase. Large reference ground-planes are installed in the general
lab area to facilitate EMC work not requiring a shielded environment.

8.2 Test Equipment Used:

Asset Description Manufacturer Model Serial Cal Date Cal Due
DAV004’ Weather Station Davis Instruments 7400 PE80529A61A 05/02/2016 05/02/2017
CBLSHF203' Cable, SMA - SMA, 9kHz-40GHz, Cable Kit 4 Sucoflex (Huber Suhn 104PE CBLSHF203 09/08/2016 09/08/2017
ROS005’ ETSI Test System Rhode & Schwartz TS8997 N/A 09/15/2016 09/15/2017

Software Utilized:
Name Manufacturer Version

None

8.3 Results:

The sample tested was found to Comply. Systems shall have hopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20-dB bandwidth of the hopping channel, whichever is greater.

The measured channel frequency separation is 999 kHz @ low data rate and 1.0 MHz @ high data rate
which is greater than 866.66 kHz (2/3rd of 20dB BW(maximum))
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8.4 Plots/Data:

Channel Separation, Low data rate = 999.00 kHz
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Channel Separation, High data rate = 1.0 MHz

MultiView | Spectrum E]

Ref Level 0.00 dBm & RBW 2 kHz

Att 10dB  SWT 2.1 ms (~21 ms) ® VBW 10 kHz Mode Auto FFT

1 Frequency Sweep
D2[1] 0.21 dB

1.00000 MHz

M1[1] -33.24 dBm

-10 dBrm 2.40398550 GHz

-20 de|

-30 dBm T =

-40 dBm 1

-50 dBm

WM | HMMJ‘MUAMI.

-80 dB
-00 dBm
2.403 GHz 1001 pts 300.0 kHz/ 2.406 GHz
T
H J Measuring... @URREEEED e ZEEIE"}?'IZ;:';; y
Date: 28 MAR.2017 08:15.53
Page 30 of 117

Non-Specific Radio Report Shell Rev. August 2015
Company: Zoll Medical Israel Ltd. Model: CMCT System



Intertek

Report Number: 102894565B0OX-002 | Issued: 04/14/2017
Test Personnel: Naga Suryadevara N U Test Date:  03/28/2017
Supervising/Reviewing
Engineer:
(Where Applicable) N/A
Product Standard: FCC Part 15 Subpart C (15.247) Limit Applied: _ See section 8.3
Input Voltage: ~ 120VAC 60Hz, Internal Battery

Pretest Verification w/ Ambient Temperature: 20 °C
Ambient Signals or

BB Source: _Yes — Signal generator Relative Humidity: 17 %

Atmospheric Pressure: 1003 mbars
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9 Number of Hopping Channels

9.1 Method

Tests are performed in accordance with FCC Part 15 Subpart C (15.247).
TEST SITE: EMC Lab

The EMC Lab has one Semi-anechoic Chamber and one Shielded Chamber. AC Mains Power is available at 120,
230, and 277 Single Phase; 208, 400, and 480 3-Phase. Large reference ground-planes are installed in the general
lab area to facilitate EMC work not requiring a shielded environment.

9.2 Test Equipment Used:

Asset [ Description Manufacturer Model Serial Cal Date Cal Due

DAV004’ Weather Station Davis Instruments 7400 PE80529A61A 05/02/2016 05/02/2017
CBLSHF203' Cable, SMA - SMA, 9kHz-40GHz, Cable Kit 4 Sucoflex (Huber Suhn 104PE CBLSHF203 09/08/2016 09/08/2017

ROS005’ ETSI Test System Rhode & Schwartz TS8997 N/A 09/15/2016 09/15/2017

Software Utilized:
Name Manufacturer Version

None

9.3 Results:

The sample tested was found to Comply. Systems operating in the 2400-2483.5 MHz band shall use at
least 15 hopping channels.

The sample has 79 hopping channels.
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9.4 Plots/Data:

Ref Level 30.00 dBm

Number of hopping channels = 79
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10 Average Channel Occupancy Time

10.1 Method

Tests are performed in accordance with FCC Part 15 Subpart C (15.247).
TEST SITE: EMC Lab

The EMC Lab has one Semi-anechoic Chamber and one Shielded Chamber. AC Mains Power is available at 120,
230, and 277 Single Phase; 208, 400, and 480 3-Phase. Large reference ground-planes are installed in the general
lab area to facilitate EMC work not requiring a shielded environment.

10.2 Test Equipment Used:

Asset Description Manufacturer Model Serial Cal Date Cal Due
DAV004’ Weather Station Davis Instruments 7400 PE80529A61A 05/02/2016 05/02/2017
CBLSHF203' Cable, SMA - SMA, 9kHz-40GHz, Cable Kit 4 Sucoflex (Huber Suhn 104PE CBLSHF203 09/08/2016 09/08/2017
ROS005° ETSI Test System Rhode & Schwartz TS8997 N/A 09/15/2016 09/15/2017

Software Utilized:
Name Manufacturer Version

None

10.3 Results:

The sample tested was found to Comply. For systems operating in the 2400-2483.5 MHz band, the
average time of occupancy on any channel shall not be greater than 0.4 second within a period of 0.4
second multiplied by the number of hopping channels employed

Since the radio employs 79 channels, Occupancy time was calculated during the period of 0.4 * 79 = 31.6
sec.

Occupancy Time @ low data rate = 0.00165 * 16 *10 = 0.264 sec

Occupancy Time @ high data rate = 0.00288 * 10 *10 = 0.288 sec
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10.4 Plots/Data:

MultiView | Spectrum
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Dwell time, High data rate = 2.88 ms

MultiView (| Spectrum * [3
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Test Personnel: Naga Suryadevara N U Test Date:  03/28/2017
Supervising/Reviewing
Engineer:
(Where Applicable) N/A
Product Standard: FCC Part 15 Subpart C (15.247) Limit Applied: _ See section 10.3
Input Voltage: ~ 120VAC 60Hz, Internal Battery

Pretest Verification w/ Ambient Temperature: 20 °C
Ambient Signals or

BB Source: _Yes — Signal generator Relative Humidity: 17 %

Atmospheric Pressure: 1003 mbars
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11 Out of Band Conducted Emissions

11.1 Method

Tests are performed in accordance with FCC Part 15 Subpart C (15.247) and RSS 247.
TEST SITE: EMC Lab

The EMC Lab has one Semi-anechoic Chamber and one Shielded Chamber. AC Mains Power is available at 120,
230, and 277 Single Phase; 208, 400, and 480 3-Phase. Large reference ground-planes are installed in the general
lab area to facilitate EMC work not requiring a shielded environment.

11.2 Test Equipment Used:

Asset [ Description Manufacturer Model Serial Cal Date Cal Due

DAV004’ Weather Station Davis Instruments 7400 PE80529A61A 05/02/2016 05/02/2017
CBLSHF203' Cable, SMA - SMA, 9kHz-40GHz, Cable Kit 4 Sucoflex (Huber Suhn 104PE CBLSHF203 09/08/2016 09/08/2017

ROS005’ ETSI Test System Rhode & Schwartz TS8997 N/A 09/15/2016 09/15/2017

Software Utilized:
Name Manufacturer Version

None

11.3 Results:

The sample tested was found to Comply. In any 100 kHz bandwidth outside the EUT pass-band, the RF
power shall be at least 20 dB below that of the maximum in-band 100 kHz emission.

All emissions measured were 20 dB below fundamental as indicated in the plots in sections 11.4.
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11.4 Plots/Data:

Low Channel (2402 MHz) — Battery mode, In band emissions, Low data rate
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Low Channel (2402 MHz) — Battery mode, Out of band emissions, Low data rate
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Low Channel (2402 MHz) — Battery mode, Out of band emissions, Low data rate

MultiView £ Spectrum
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Low Channel (2402 MHz) — Battery mode, Out of band emissions, Low data rate

MultiView | Spectrum
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Low Channel (2402 MHz) — Battery mode, Band edge emissions, Low data rate

MultiView | Spectrum
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Low Channel (2402 MHz) — Battery mode, In band emissions, High data rate

MultiView | Spectrum
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Low Channel (2402 MHz) — Battery mode, Out of band emissions, High data rate

Multiview | Spectrum
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Low Channel (2402 MHz) — Battery mode, Out of band emissions, High data rate

MultiView | Spectrum
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Low Channel (2402 MHz) — Battery mode, Out of band emissions, High data rate

MultiView | Spectrum
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Low Channel (2402 MHz) — Battery mode, Band edge emissions, High data rate

MultiView £ Spectrum

Ref Level 137.00 dBuv @ RBW 100 kHz
Att 40dB SWT 41.84 ps (~7.3 ms) ® VBW 300kHz Mode Auto FFT

TDF

1 Frequency Sweep
M2[1]

2.40000000 GHz
130 dew M1[1] 99,93 dBpv
240201350 GHz

120 dey

110 degt

100 degt

90 dep / \
80 dep \/\—j

- W
H
2
MWWMW
60 dBy
50 dey
40 dep V‘l
2,398 GHz 1001 pts 500.0 kHz/ 2,403 GHz
H ] Measuring... EURREEED e 22'1'::3;121?}; y
Date: 22 MAR 2017 14:41:10
Non-Specific Radio Report Shell Rev. August 2015 Page 43 of 117

Company: Zoll Medical Israel Ltd. Model: CMCT System



Intertek

Report Number: 102894565B0OX-002 | Issued: 04/14/2017

Low Channel (2402 MHz) — Charging mode, In band emissions, Low data rate

MultiView £ Spectrum
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Low Channel (2402 MHz) — Charging mode, Out of band emissions, Low data rate
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Low Channel (2402 MHz) — Charging mode, Out of band emissions, Low data rate

MultiView £ Spectrum
Ref Level 137.00 dBuv @ RBW 100 kHz
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Low Channel (2402 MHz) — Charging mode, Out of band emissions, Low data rate

MultiView | Spectrum
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Low Channel (2402 MHz) — Charging mode, Band edge emissions, Low data rate

Ref Level 137.00 dBuv @ RBW 100 kHz
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Low Channel (2402 MHz) — Charging mode, In Band emissions, High data rate

MultiView | Spectrum
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Low Channel (2402 MHz) — Charging mode, Out of Band emissions, High data rate

MultiView | Spectrum
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Low Channel (2402 MHz) — Charging mode, Out of Band emissions, High data rate

MultiView | Spectrum
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Low Channel (2402 MHz) — Charging mode, Out of Band emissions, High data rate

MultiView £ Spectrum
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Low Channel (2402 MHz) — Charging mode, Band edge emissions, High data rate
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Mid Channel (2441 MHz) — Battery mode, In Band emissions, Low data rate

MultiView £ Spectrum
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Mid Channel (2441 MHz) — Battery mode, Out of Band emissions, Low data rate
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Mid Channel (2441 MHz) — Battery mode, Out of Band emissions, Low data rate

MultiView £ Spectrum
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Mid Channel (2441 MHz) — Battery mode, Out of Band emissions, Low data rate
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Mid Channel (2441 MHz) — Battery mode, In Band emissions, High data rate

MultiView £ Spectrum

Ref Level 137.00 dBuv @ RBW 100 kHz
Att 4048 SWT 1.02 ms ® VBW 300 kHz Mode Auto Sweep

TDF

1 Frequency Sweep
M1[1]
2.4408320 GHz

130 dewt

120 dey

110 degt T

100 degt I

90 dep J

80 dep
IJJ

M ! WWWWMMWMWWMM

80 dep

S0 dep

40 dep
2.4 GHz 1001 pts 8,35 MHz/ 2.4835 GHz

]
H ] Measuring... EERANRRAD 6 22.03.2017

15:39:19 7

Date: 22.MAR. 2017 15:30:18

Mid Channel (2441 MHz) — Battery mode, Out of Band emissions, High data rate
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Mid Channel (2441 MHz) — Battery mode, Out of Band emissions, High data rate

MultiView | Spectrum
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Mid Channel (2441 MHz) — Battery mode, Out of Band emissions, High data rate
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Issued: 04/14/2017

Mid Channel (2441 MHz) — Charging mode, In Band emissions, Low data rate
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Mid Channel (2441 MHz) — Charging mode, Out of Band emissions, Low data rate
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Mid Channel (2441 MHz) — Charging mode, Out of Band emissions, Low data rate

MultiView | Spectrum
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Mid Channel (2441 MHz) — Charging mode, Out of Band emissions, Low data rate
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Mid Channel (2441 MHz) — Charging mode, In Band emissions, High data rate

MultiView £ Spectrum
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Mid Channel (2441 MHz) — Charging mode, Out of Band emissions, High data rate
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Mid Channel (2441 MHz) — Charging mode, Out of Band emissions, High data rate

MultiView £ Spectrum
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Mid Channel (2441 MHz) — Charging mode, Out of Band emissions, High data rate
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High Channel (2480 MHz) — Battery mode, In Band emissions, Low data rate

MultiView £ Spectrum
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High Channel (2480 MHz) — Battery mode, Out of Band emissions, Low data rate
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High Channel (2480 MHz) — Battery mode, Out of Band emissions, Low data rate

MultiView £ Spectrum
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High Channel (2480 MHz) — Battery mode, Out of Band emissions, Low data rate
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High Channel (2480 MHz) — Battery mode, Band edge emissions, Low data rate

MultiView | Spectrum
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High Channel (2480 MHz) — Battery mode, In Band emissions, High data rate

MultiView £ Spectrum
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High Channel (2480 MHz) — Battery mode, Out of emissions, High data rate

MultiView | Spectrum
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High Channel (2480 MHz) — Battery mode, Out of emissions, High data rate

MultiView | Spectrum

Ref Level 137.00 dBuv @ RBW 100 kHz

Att 40dB  SWT 752 ms @ VBW 300 kHz Mode &uto Sweep
TDF
1 Frequency Sweep

M1[1]

1Pk Max

69.95 dBpY|
8.86990 GHZ

130 dBy

120 dey

110 dBy

100 dey

90 dep

80 dBy

70 dep

60 dep

S0 dep

40 dep

2.4835 GHz 1001 pts

75

65 MHz/

10.0 GHz
—

Il

Date: 22.MAR.2017 16:48:21

Measuring...

22.03.2017
16:48:22 7

Non-Specific Radio Report Shell Rev. August 2015
Company: Zoll Medical Israel Ltd. Model: CMCT System

Page 60 of 117



Intertek

Report Number: 102894565B0OX-002 | Issued: 04/14/2017

High Channel (2480 MHz) — Battery mode, Out of emissions, High data rate

MultiView £ Spectrum
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High Channel (2480 MHz) — Battery mode, Band edge emissions, High data rate
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High Channel (2480 MHz) — Charging mode, In Band emissions, Low data rate

MultiView £ Spectrum
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High Channel (2480 MHz) — Charging mode, Out of Band emissions, Low data rate

MultiView | Spectrum

Ref Level 137.00 dBuv @ RBW 100 kHz
Att 40dB SWT 237 ms @ VBW 300 kHz Mode &uto Sweep

TDF

1 Frequency Sweep TPk Max
M1[1] 64,48 dBpV|
2.40000 GHz

130 dBy

120 dey

110 dBy

100 dey

90 dep

80 dBy

70 dep

S0 dep

40 dep
30.0 MHz 1001 pts 237.0 MHz/ 2.4 GHz
p—

H Measuring... @UARRERND i 22'1";'526[_';; y
203 4

Date: 22.MAR. 2017 15:56:33

Non-Specific Radio Report Shell Rev. August 2015 Page 62 of 117
Company: Zoll Medical Israel Ltd. Model: CMCT System



Intertek

Report Number: 102894565B0OX-002 | Issued: 04/14/2017

High Channel (2480 MHz) — Charging mode, Out of Band emissions, Low data rate

MultiView £ Spectrum
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High Channel (2480 MHz) — Charging mode, Out of Band emissions, Low data rate

MultiView | Spectrum
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High Channel (2480 MHz) — Charging mode, Band edge emissions, Low data rate
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High Channel (2480 MHz) — Charging mode, In Band emissions, High data rate
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High Channel (2480 MHz) — Charging mode, Out of Band emissions, High data rate

MultiView £ Spectrum

Ref Level 137.00 dBuv @ RBW 100 kHz

Att 40 4B SWT 237 ms ® VBW 300 kHz Mode Auto Sweep
TDF

1 Frequency Sweep

M1[1]
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Date: 22.MAR. 2017 16:40:03

High Channel (2480 MHz) — Charging mode, Out of Band emissions, High data rate

MultiView | Spectrum
Ref Level 137.00 dBuv @ RBW 100 kHz

Att 40dB  SWT 75.2 ms @ VBW 300 kHz Mode Auto Sweep
TDF
1 Frequency Sweep
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High Channel (2480 MHz) — Charging mode, Out of Band emissions, High data rate

Ref Level 137.00 dBuv

TDF
1 Frequency Sweep

MultiView | Spectrum

® RBW 100 kHz

Att 40dB  SWT 130 ms ® VBW 300 kHz

Mode Auto Sweep

M1[1] 73.24 d
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Date: 22.MAR. 2017 16:41:43

High Channel (2480 MHz) — Charging mode, Band edge emissions, High data rate

Ref Level 137.00 dBuv

MultiView | Spectrum

& RBW 100 kHz

Att 40dB  SWT 41.88 ps(~7.1 ms) ® VBW 300 kHz

Mode Auto FFT

TDF
1 Frequency Sweep
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Frequency hopping — Battery mode, Lower Band edge emissions, Low data rate

MultiView | Spectrum

Ref Level 30.00 dBm ® RBW 100 kHz

Att 40dB SWT 41.83 s (~7.1 ms) ® VBW 300 kHz Mode Auto FFT
TDF

1 Frequency Sweep TPk Max
M2[1] -42.62 dBm)|

2.40000000 GHz
M1[1] -3.16 dBm|
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10 dem

-10 dBm r’l\\

-40 dBrn f‘ /

-50 dBrn

-60 dem

2.398 GHz 1001 pts 600.0 kHz/ 2.404 GHz

: 28.03.2017
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Date: 28.MAR.2017 07:26:12

Frequency hopping — Battery mode, Lower Band edge emissions, High data rate

MultiView | Spectrum
Ref Level 30.00 dBm ® RBW 100 kHz
Att 40dB SWT 41.88 s (~7.1 ms) ® VBW 300 kHz Mode Auto FFT
TOF
1 Frequency Sweep TPk Max
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Date: 28 MAR.2017 07:35:52
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Frequency hopping —Lower Band edge emissions, Low data rate

MultiView (| Spectrum E]

Ref Level 30.00 dBm ® RBW 100 kHz
Att 40dB SWT 41.83 s (~7.1 ms) ® VBW 300 kHz Mode Auto FFT
TDF

1 Frequency Sweep TPk Max
M2[1] -42.62 dBm)|

2.40000000 GHz
M1[1] -3.16 dBm|
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-60 dem

2.398 GHz 1001 pts 600.0 kHz/ 2.404 GHz
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Date: 28.MAR.2017 07:26:12

Frequency hopping — Lower Band edge emissions, High data rate

MultiView | Spectrum
Ref Level 30.00 dBm ® RBW 100 kHz
Att 40dB  SWT 41.88 s (~7.1 ms) ® VBW 300 kHz Mode Auto FFT
TDF
1 Frequency Sweep TPk Max
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Frequency hopping — Higher Band edge emissions, Low data rate

MultiView (| Spectrum E]

Ref Level 30.00 dBm ® RBW 100 kHz
Att 40dB  SWT 419 s (~7.0ms) ® VBW 300 kHz Meode Auto FFT
TDF

1 Frequency Sweep
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Freqguency hopping — Higher Band edge emissions, High data rate

MultiView | Spectrum
Ref Level 30.00 dBm @ RBW 100 kHz
Att 40dB SWT 4188 ps (~7.1 ms) ® VBW 300kHz  Mode Auto FFT
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Test Personnel: Naga Suryadevara N 0 Test Date:  03/28/2017
Supervising/Reviewing
Engineer:
(Where Applicable) N/A
Product Standard: FCC Part 15 Subpart C (15.247) Limit Applied:  See section 11.3
Input Voltage:  120VAC 60Hz, Internal Battery

Pretest Verification w/ Ambient Temperature: 20 °C
Ambient Signals or

BB Source: Yes — Signal generator Relative Humidity: 17 %

Atmospheric Pressure: 1003 mbars
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12 Radiated Spurious Emissions
12.1 Method
Tests are performed in accordance with FCC Part 15 Subpart C (15.247).

TEST SITE: 10m ALSE

The 10m ALSE is 13m (Length) x 21m (Depth) x 10m (Height) with the effective size in terms of space from the
tips of the absorber is 12m (Length) x 20m (Depth) x 8.5m (Height). This chamber achieves broadband
performance using a unique arrangement of hybrid and ferrite tile absorber. This chamber has a built in 3m
diameter turntable (Embedded type). The metal structure of the table makes electrical connection around the
entire circumference of the turntable to the ground plane with a metal brush type connection. The turntable is
located on one end of the chamber and the antennas are mounted 3 and 10 meters away at the other end of
the chamber on the adjustable an Antenna Mast. The antenna mast is a non-conductive bore sighted type with
remote control of antenna height and polarization. The Antenna Mast and the turntable can be remotely
controlled through the controller located in the adjacent Control room. A Styrofoam table 80 cm high is used for
table-top equipment.

Measurement Uncertainty

Expanded
Frequency Uncertainty
Measurement Range (k=2) Ucispr
Radiated Emissions, 10m 30-1000 MHz 4.6 dB 6.3 dB
Radiated Emissions, 3m 30-1000 MHz 5.3dB 6.3 dB
Radiated Emissions, 3m 1-6 GHz 4.5 dB 5.2dB
Radiated Emissions, 3m 6-15 GHz 5.2dB 5.5dB
Radiated Emissions, 3m 15-18 GHz 5.0dB 5.5dB
Radiated Emissions, 3m 18-40 GHz 5.0dB 5.5dB

As shown in the table above our radiated emissions U, is less than the corresponding U e reference

value in CISPR 16-4-2 Table 1, hence the compliance of the product is only based on the measured value,
and no measurement uncertainty correction is required, based on CISPR 22 and CISPR 11 (for 2006 and
later revisions) Clause 11.
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Sample Calculation

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the
Amplifier Gain (if any) from the measured reading. The basic equation with a sample calculation is as
follows:

FS=RA+ AF + CF - AG
Where FS = Field Strength in dBuV/m
RA = Receiver Amplitude (including preamplifier) in dBuV
CF = Cable Attenuation Factor in dB
AF = Antenna Factor in dB
AG = Amplifier Gain in dB

In the following table(s), the reading shown on the data table reflects the preamplifier gain. An example
for the calculations in the following table is as follows.

Assume a receiver reading of 52.0 dBpV is obtained. The antenna factor of 7.4 dB and cable factor of 1.6
dB is added. The amplifier gain of 29 dB is subtracted, giving a field strength of 32 dBuV/m. This value in
dBuV/m was converted to its corresponding level in pV/m.

RA =52.0 dBpV
AF = 7.4 dB/m
CF=1.6dB
AG=29.0dB

FS =32 dBuV/m
To convert from dBuV to uV or mV the following was used:

UF = 10729 where UF = Net Reading in uV
NF = Net Reading in dBuV

Example:

FS=RA+AF+CF-AG=520+7.4+16-29.0=32.0
UF = 10®29B1V/20) = 39 8 |,\/m

Alternately, when BAT-EMC Emission Software is used, the “Level” includes all losses and gains and is
compared directly in the “Margin” column to the “Limit”. The “Correction” includes Antenna Factor,
Preamp, and Cable Loss. These are already accounted for in the “Level” column.
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12.2 Test Equipment Used:

Issued: 04/14/2017

Asset Description Manufacturer Model Serial Cal Date Cal Due
DAV004’ Weather Station Davis Instruments 7400 PE80529A61A 05/02/2016 05/02/2017
145106’ Bilog Antenna (30MHz - 5GHz) Sunol Sciences JB5 A111003 05/03/2016 05/03/2017
145-410 Cables 145-420 145-421 145-422 145-406 Huber + Suhner 10m Track A Cables multiple 07/30/2016 07/30/2017
PRE10’ 30-1000MHz pre-amp ITS PRE10 PRE10 12/16/2016 12/16/2017
ETS001’ 1-18GHz DRG Horn Antenna ETS Lindgren 3117 00143260 05/13/2016 05/13/2017
145-416’ Cables 145-420 145-423 145-424 145-408 Huber + Suhner 3m Track B cables multiple 07/30/2016 07/30/2017
145014’ Preamplifier (1 GHz to 26.5 GHz) Hewlett Packard 8449B 3008A00232 05/27/2016 05/27/2017
EMC04’ ANTENNA, RIDGED GUIDE, 18-40 GHZ EMCO 3116 2090 09/14/2016 09/14/2017
REA004 3GHz High Pass Filter Reactel, Inc 7HSX-3G/18G-S11 06-1 02/17/2017 02/17/2018

CBLSHF203' Cable, SMA - SMA, 9kHz-40GHz, Cable Kit 4 Sucoflex (Huber Suhn 104PE CBLSHF203 09/08/2016 09/08/2017
CBLSHF204’ Cable, SMA - SMA, 9kHz -40GHz, (Cable Kit 5) Huber + Suhner Sucoflex 102EA 234714001 08/27/2016 08/27/2017
Software Utilized:
Name Manufacturer Version
BAT-EMC Emissions Nexio 3.16.0.69

12.3 Results:

The sample tested was found to Comply.
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12.4 Plots/Data:
Low Channel, Charging mode, Tx (Low data rate, 30 MHz — 1 GHz)

Test Information:

Date and Time 03/20/2017

Client and Project Number Zoll medical G102894565

Engineer Naga Suryadevara

Temperature 20C

Humidity 16%

Atmospheric Pressure 1007mbars

Comments 120VAC 60Hz Tx mode Low Channel
Graph:

100
dBuV/m

90 |
80
70 |
60 |

50 4 i | |
FCC Part 15/FCC Part 15 Subpart B B - QPeak/10.0m/

o F

30

T
30MHz 100M 1GHz

Frequency
Results:
QuasiPeak (PASS) (6)
Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
268.5 1 9.99 36.00 -26.01 | 176.00 | 1.45 Vertical 0.10 -18.08
281.34 1 10.77 36.00 -25.23 | 41.00 1.32 Vertical 0.10 -17.41
291.18 1 24.74 36.00 -11.26 | 210.00 | 1.00 Vertical 0.10 -17.55
336 1 20.88 36.00 -15.12 | 98.00 1.32 Vertical 0.10 -16.74
371.22 1 12.91 36.00 -23.09 | 197.00 | 1.32 Vertical 0.10 -15.71
319.86 2 19.58 36.00 -16.42 | 109.00 | 3.72 Horizontal | 0.10 -16.78
Non-Specific Radio Report Shell Rev. August 2015 Page 74 of 117

Company: Zoll Medical Israel Ltd. Model: CMCT System




In

tertek

Report Number: 102894565B0X-002

Test Information:

Issued: 04/14/2017

Low Channel, Battery mode, Tx (Low data rate, 30 MHz — 1 GHz, X-axis)

Date and Time

03/20/2017

Client and Project Number

Zoll medical G102894565

Engineer Naga Suryadevara
Temperature 20C

Humidity 16%

Atmospheric Pressure 1007mbars

Comments

Battery mode Tx X axis

Graph:

100
dBuV/m
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40 |
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FCC Part 15/FCC Part 15 Subpart B B - QPeak/10.0m/

i

20

30MHz

Results:

QuasiPeak (PASS) (6)

T
100M

Frequency

1GHz

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBuV/m) | (dBuV/m) | (dB) (°) (m) time (s) | (dB)
30.06 1 17.75 30.00 -12.25 | 212.00 | 3.00 Vertical | 0.10 -11.04
30.18 1 17.69 30.00 -12.31 210.00 | 2.31 Vertical | 0.10 -11.15
30.24 1 17.63 30.00 -12.37 [ 334.00 | 4.00 Vertical | 0.10 -11.21
32.52 1 15.84 30.00 -14.16 | 245.00 | 1.00 Vertical | 0.10 -12.99
459.72 1 13.94 36.00 -22.06 | 64.00 3.70 Vertical | 0.10 -13.23
830.16 1 24.65 36.00 -11.35 | 314.00 | 3.00 Vertical | 0.10 -6.51
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Low Channel, Battery mode, Tx (Low data rate, 30 MHz — 1 GHz, Y-axis)

Test Information:

ed: 04/14/2017

Date and Time

03/20/2017

Client and Project Number

Zoll medical G102894565

Engineer Naga Suryadevara
Temperature 20C

Humidity 16%

Atmospheric Pressure 1007mbars

Comments

Battery mode Tx Y axis

Graph:

100
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FCC Part 15/FCC Part 15 Subpart B B - QPeak/10.0m/

i
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T
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Frequency

1GHz

Results:

QuasiPeak (PASS) (6)

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
30.06 1 17.75 30.00 -12.25 | 212.00 | 3.00 Vertical | 0.10 -11.04
30.18 1 17.69 30.00 -12.31 210.00 | 2.31 Vertical | 0.10 -11.15
30.24 1 17.63 30.00 -12.37 | 334.00 | 4.00 Vertical | 0.10 -11.21
32.52 1 15.84 30.00 -14.16 | 245.00 | 1.00 Vertical | 0.10 -12.99
459.72 1 13.94 36.00 -22.06 | 64.00 3.70 Vertical | 0.10 -13.23
830.16 1 24.65 36.00 -11.35 | 314.00 | 3.00 Vertical | 0.10 -6.51
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Low Channel, Battery mode, Tx (Low data rate, 30 MHz — 1 GHz, Z-axis)

Test Information:

Date and Time

03/27/2017

Client and Project Number

Zoll medical

Engineer Naga Suryadevara
Temperature 19C

Humidity 26%

Atmospheric Pressure 1013mbars

Comments

Battery mode Tx Z axis

Graph:
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Results:

QuasiPeak (PASS) (6)

T
100M

Frequency

1GHz

Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBuV/m) | (dB) (°) (m) time (s) | (dB)
40.74 2 10.24 30.00 -19.76 | 243.00 | 2.48 Horizontal | 0.10 -19.10
43.26 2 8.65 30.00 -21.35 | 266.00 | 2.21 Horizontal | 0.10 -20.79
82.14 2 4.46 30.00 -25.54 | 278.00 | 2.50 Horizontal | 0.10 -24.84
85.08 2 4.50 30.00 -25.50 | 322.00 | 1.00 Horizontal | 0.10 -24.89
87.84 2 4.76 30.00 -25.24 | 255.00 | 1.35 Horizontal | 0.10 -24.58
89.64 2 5.07 33.50 -28.43 | 225.00 | 1.50 Horizontal | 0.10 -24.22
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Low Channel, Charging mode, Tx (Low data rate, above 1 GHz)

Test Information:

Date and Time 03/27/2017

Client and Project Number Zoll medical

Engineer Naga Suryadevara
Temperature 19C

Humidity 26%

Atmospheric Pressure 1013mbars

Comments Charging Tx low channel

Graph:
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Results:
Avg (PASS) (5)
Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBuV/m) | (dB) (°) (m) time (s) | (dB)
6748.5 1 38.71 54.00 -15.29 | 145.00 | 1.49 Vertical 0.10 11.67
7206 1 38.46 54.00 -15.54 | 6.00 2.74 Vertical 0.10 11.81
12991 1 44.34 54.00 -9.66 218.00 | 2.14 Vertical 0.10 22.64
14147.5 1 43.46 54.00 -10.54 | 299.00 | 3.29 Vertical 0.10 22.90
4804 2 38.45 54.00 -15.55 | 18.00 3.50 Horizontal | 0.10 8.35
Peak (PASS) (5)
Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MH2z) (dBuV/m) | (dBuV/m) | (dB) (°) (m) time (s) | (dB)
6748.5 1 51.52 74.00 -22.48 | 145.00 | 1.49 Vertical 0.10 11.67
7206 1 50.70 74.00 -23.30 | 6.00 2.74 Vertical 0.10 11.81
12991 1 56.53 74.00 -17.47 | 218.00 | 2.14 Vertical 0.10 22.64
14147.5 1 56.40 74.00 -17.60 | 299.00 | 3.29 Vertical 0.10 22.90
4804 2 51.48 74.00 -22.52 | 18.00 3.50 Horizontal | 0.10 8.35

Note: Manual Scans were performed from 1-3 GHz and 15 — 40 GHz, no emissions were detected above
the noise floor.
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Mid Channel, Charging mode, Tx (Low data rate, above 1 GHz)

Test Information:

Date and Time 03/23/2017

Client and Project Number Zoll Medical G102894565
Engineer Kouma Sinn
Temperature 19C

Humidity 8%

Atmospheric Pressure 1021mbar

Comments Bluetooth, Mid, Charging

Graph:
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Results:
Avg (PASS) (5)
Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
7322.5 1 47.44 54.00 -6.56 0.00 2.83 Vertical 0.10 12.07
4882 2 40.00 54.00 -14.00 | 0.00 3.50 Horizontal | 0.10 8.52
5746.5 2 34.27 54.00 -19.73 | 30.00 3.77 Horizontal | 0.10 9.41
6751 2 38.90 54.00 -15.10 | 210.00 | 3.03 Horizontal | 0.10 11.67
6756 2 39.01 54.00 -14.99 | 239.00 | 3.75 Horizontal | 0.10 11.65
Peak (PASS) (5)
Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MHz) (dBpV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
7322.5 1 62.90 74.00 -11.10 | 0.00 2.83 Vertical 0.10 12.07
4882 2 52.42 74.00 -21.58 | 0.00 3.50 Horizontal | 0.10 8.52
5746.5 2 46.83 74.00 -27.17 | 30.00 3.77 Horizontal | 0.10 9.41
6751 2 52.11 74.00 -21.89 | 210.00 | 3.03 Horizontal | 0.10 11.67
6756 2 52.24 74.00 -21.76 | 239.00 | 3.75 Horizontal | 0.10 11.65

Note: Manual Scans were performed from 1-3 GHz and 15 - 40 GHz, no emissions were detected above the noise floor
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High Channel, Charging mode, Tx (Low data rate, above 1 GHz)

Test Information:

Date and Time 03/23/2017

Client and Project Number Zoll Medical G102894565

Engineer Kouma Sinn

Temperature 19C

Humidity 8%

Atmospheric Pressure 1021mbar

Comments 3-15GHz Bluetooth, Tx High, Charging

Graph:
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Results:
Avg (PASS) (3)
Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBpV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
6753 1 39.02 54.00 -14.98 | 228.00 | 2.85 Vertical | 0.10 11.66
12834.5 1 45.36 54.00 -8.64 209.00 | 2.50 Vertical | 0.10 22.33
14159 1 45.07 54.00 -8.93 105.00 | 1.76 Vertical | 0.10 22.90
Peak (PASS) (3)
Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
6753 1 52.54 74.00 -21.46 | 228.00 | 2.85 Vertical | 0.10 11.66
12834.5 1 57.57 74.00 -16.43 | 209.00 | 2.50 Vertical | 0.10 22.33
14159 1 58.42 74.00 -15.58 | 105.00 | 1.76 Vertical | 0.10 22.90

Note: Manual Scans were performed from 1-3 GHz and 15 — 40 GHz, no emissions were detected above

the noise floor.
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Intertek

Report Number: 102894565B0X-002 |

Low Channel, Battery mode, Tx (Low data rate, above 1 GHz, X axis)

Test Information:

Issued: 04/14/2017

Date and Time 03/22/2017

Client and Project Number Zoll Medical G102894565
Engineer Kouma Sinn
Temperature 20C

Humidity 20%

Atmospheric Pressure 1000mbar

Comments

Bluetooth, Tx Low, X-axis

Graph:
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Results:
Avg (PASS) (5)
Frequency | Level Limit Margin Azimuth Height (m) | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) time (s) (dB)
7206.5 45.34 54.00 -8.66 0.00 2.00 Vertical 0.10 11.81
12721 46.94 54.00 -7.06 138.00 3.41 Vertical 0.10 22.00
14449 45.63 54.00 -8.37 359.00 3.13 Vertical 0.10 22.50
4804 35.32 54.00 -18.68 29.00 1.79 Horizontal | 0.10 8.35
6759 39.18 54.00 -14.82 300.00 1.00 Horizontal | 0.10 11.64
Peak (PASS) (5)
Frequency | Level Limit Margin Azimuth Height (m) | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBuV/m) | (dB) ) time (s) (dB)
7206.5 60.65 74.00 -13.35 0.00 2.00 Vertical 0.10 11.81
12721 58.08 74.00 -15.92 138.00 3.41 Vertical 0.10 22.00
14449 58.16 74.00 -15.84 359.00 3.13 Vertical 0.10 22.50
4804 48.21 74.00 -25.79 29.00 1.79 Horizontal | 0.10 8.35
6759 52.23 74.00 -21.77 300.00 1.00 Horizontal | 0.10 11.64

Note: Manual Scans were performed from 1-3 GHz and 15 — 40 GHz, no emissions were detected above

the noise floor.
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Intertek

Report Number: 102894565B0X-002 |

Low Channel, Battery mode, Tx (Low data rate, above 1 GHz, Y axis)

Test Information:

Issued: 04/14/2017

Date and Time 03/22/2017

Client and Project Number Zoll Medical G102894565
Engineer Kouma Sinn
Temperature 20C

Humidity 20%

Atmospheric Pressure 1000mbar

Comments

3-15GHz_Bluetooth, Tx Low, Y-axis

Graph:
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Results:

Avg (PASS) (5)

Frequency

15GHz

Frequency | Level Limit Margin Azimuth Height (m) | Pol. Meas. Correction
(MHz) (dBpV/m) | (dBuyV/m) | (dB) ) time (s) (dB)

5744 36.06 54.00 -17.94 75.00 242 Vertical 0.10 9.41
12729 46.10 54.00 -7.90 255.00 2.49 Vertical 0.10 22.02
14165.5 45.72 54.00 -8.28 165.00 1.75 Vertical 0.10 22.91
4803.5 37.69 54.00 -16.31 16.00 2.28 Horizontal | 0.10 8.35
7206.5 45.87 54.00 -8.13 37.00 2.99 Horizontal | 0.10 11.81
Peak (PASS) (5)

Frequency | Level Limit Margin Azimuth Height (m) | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBuV/m) | (dB) () time (s) (dB)

5744 46.83 74.00 -27.17 75.00 242 Vertical 0.10 9.41
12729 58.90 74.00 -15.10 255.00 249 Vertical 0.10 22.02
14165.5 58.00 74.00 -16.00 165.00 1.75 Vertical 0.10 22.91
4803.5 52.37 74.00 -21.63 16.00 2.28 Horizontal | 0.10 8.35
7206.5 61.32 74.00 -12.68 37.00 2.99 Horizontal | 0.10 11.81

Note: Manual Scans were performed from 1-3 GHz and 15 — 40 GHz, no emissions were detected above

the noise floor.
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Intertek

Report Number: 102894565B0X-002

Issued: 04/14/2017

Low Channel, Battery mode, Tx (Low data rate, above 1 GHz, Z axis)

Test Information:

Date and Time

03/27/2017

Client and Project Number

Zoll medical

Engineer

Naga Suryadevara

Temperature 19C
Humidity 26%
Atmospheric Pressure 1013mbars

Comments

Battery mode Tx Z axis Low channel above 1 GHz

Graph:
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Results:

Avg (PASS) (5)

Frequency

15GHz

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)

4804 1 37.79 54.00 -16.21 139.00 [ 1.85 Vertical | 0.10 8.35

5579 1 35.18 54.00 -18.82 | 150.00 | 1.76 Vertical | 0.10 9.31

7206 1 40.75 54.00 -13.25 |328.00 | 1.00 Vertical | 0.10 11.81
12321.5 1 43.16 54.00 -10.84 | 254.00 | 1.48 Vertical | 0.10 20.77
13732 1 43.62 54.00 -10.38 | 229.00 | 2.85 Vertical | 0.10 22.41
Peak (PASS) (5)

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBpV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)

4804 1 50.64 74.00 -23.36 | 139.00 | 1.85 Vertical | 0.10 8.35
5579 1 47.39 74.00 -26.61 150.00 | 1.76 Vertical | 0.10 9.31

7206 1 54.52 74.00 -19.48 | 328.00 | 1.00 Vertical | 0.10 11.81
12321.5 1 55.60 74.00 -18.40 | 254.00 | 1.48 Vertical | 0.10 20.77
13732 1 55.28 74.00 -18.72 | 229.00 | 2.85 Vertical | 0.10 22.41

Note: Manual Scans were performed from 1-3 GHz and 15 — 40 GHz, no emissions were detected above

the noise floor.
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Intertek

Report Number: 102894565B0OX-002 | Issued: 04/14/2017

Mid Channel, Battery mode, Tx (Low data rate, above 1 GHz, X axis)

Test Information:

Date and Time 03/23/2017
Client and Project Number Zoll Medical G102894565
Engineer Kouma Sinn
Temperature 19C
Humidity 8%
Atmospheric Pressure 1021mbar
Comments Bluetooth, Tx Mid, X-axis
Graph:
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Results:

Avg (PASS) (7)

Frequency | Level Limit Margin Azimuth Height (m) | Pol. Meas. Correction
(MHz) (dBuyV/m) | (dBuyV/m) | (dB) (°) time (s) (dB)

4882 39.40 54.00 -14.60 0.00 2.42 Vertical | 0.10 8.52
5765.5 34.00 54.00 -20.00 273.00 1.50 Vertical | 0.10 9.40

6748 39.03 54.00 -14.97 172.00 1.50 Vertical | 0.10 11.67
7322.5 48.61 54.00 -5.39 353.00 1.85 Vertical | 0.10 12.07
11257 41.68 54.00 -12.32 29.00 1.00 Vertical | 0.10 18.66
13380 44.94 54.00 -9.06 58.00 1.00 Vertical | 0.10 22.66
14750 44.73 54.00 -9.27 164.00 2.50 Vertical | 0.10 22.68
Peak (PASS) (7)

Frequency | SR | Level Limit Margin Azimuth Height Pol. Meas. Correction
(MHz) (dBpV/m) | (dBuV/m) | (dB) (°) (m) time (s) (dB)
4882 1 52.03 74.00 -21.97 0.00 242 Vertical | 0.10 8.52
5765.5 1 46.95 74.00 -27.05 273.00 1.50 Vertical | 0.10 9.40

6748 1 52.55 74.00 -21.45 172.00 1.50 Vertical | 0.10 11.67
7322.5 1 63.96 74.00 -10.04 353.00 1.85 Vertical | 0.10 12.07
11257 1 54.05 74.00 -19.95 29.00 1.00 Vertical | 0.10 18.66
13380 1 57.62 74.00 -16.38 58.00 1.00 Vertical | 0.10 22.66
14750 1 57.92 74.00 -16.08 164.00 2.50 Vertical | 0.10 22.68

Note: Manual Scans were performed from 1-3 GHz and 15 — 40 GHz, no emissions were detected above
the noise floor
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Intertek

Report Number: 102894565B0X-002 |

Mid Channel, Battery mode, Tx (Low data rate, above 1 GHz, Y axis)

Test Information:

Issued: 04/14/2017

Date and Time 03/22/2017

Client and Project Number Zoll Medical G102894565
Engineer Kouma Sinn
Temperature 20C

Humidity 20%

Atmospheric Pressure 1000mbar

Comments

3-15GHz_Bluetooth, Tx Mid, Y-axis

Graph:
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Results:

Avg (PASS) (5)

Frequency

15GHz

Frequency | Level Limit Margin Azimuth Height (m) | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) time (s) (dB)
4881.5 37.41 54.00 -16.59 19.00 2.28 Horizontal | 0.10 8.52

5741 33.85 54.00 -20.15 127.00 242 Horizontal | 0.10 9.41
7322.5 48.80 54.00 -5.20 37.00 1.99 Horizontal | 0.10 12.07
12667.5 46.01 54.00 -7.99 76.00 1.99 Horizontal | 0.10 21.84
13713.5 45.52 54.00 -8.48 165.00 242 Horizontal | 0.10 2240
Peak (PASS) (5)

Frequency | Level Limit Margin Azimuth Height (m) | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBuV/m) | (dB) ) time (s) (dB)
4881.5 52.15 74.00 -21.85 19.00 2.28 Horizontal | 0.10 8.52

5741 47.79 74.00 -26.21 127.00 242 Horizontal | 0.10 9.41
73225 64.23 74.00 -9.77 37.00 1.99 Horizontal | 0.10 12.07
12667.5 58.18 74.00 -15.82 76.00 1.99 Horizontal | 0.10 21.84
13713.5 58.19 74.00 -15.81 165.00 242 Horizontal | 0.10 22.40

Note: Manual Scans were performed from 1-3 GHz and 15 — 40 GHz, no emissions were detected above

the noise floor.
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Intertek

Report Number: 102894565B0X-002

Issued: 04/14/2017

Mid Channel, Battery mode, Tx (Low data rate, above 1 GHz, Z axis)

Test Information:

Date and Time

03/27/2017

Client and Project Number

Zoll medical

Engineer

Naga Suryadevara

Temperature 19C
Humidity 26%
Atmospheric Pressure 1013mbars

Comments

Battery mode Tx Z axis Mid channel above 1 GHz

Graph:
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Results:

Avg (PASS) (5)

Frequency

15GHz

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
4882.5 1 34.17 54.00 -19.83 | 120.00 | 3.43 Vertical | 0.10 8.52
7322.5 1 42.87 54.00 -11.13 | 328.00 | 1.00 Vertical | 0.10 12.07
9918 1 40.15 54.00 -13.85 | 209.00 | 2.50 Vertical | 0.10 15.30
12423.5 1 44.38 54.00 -9.62 299.00 [1.36 Vertical | 0.10 21.06
13437.5 1 44.78 54.00 -9.22 29.00 1.00 Vertical | 0.10 22.62
Peak (PASS) (5)

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBpV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
4882.5 1 48.50 74.00 -25.50 | 120.00 | 3.43 Vertical | 0.10 8.52
7322.5 1 57.87 74.00 -16.13 | 328.00 | 1.00 Vertical | 0.10 12.07
9918 1 51.64 74.00 -22.36 | 209.00 | 2.50 Vertical | 0.10 15.30
12423.5 1 56.74 74.00 -17.26 | 299.00 | 1.36 Vertical | 0.10 21.06
13437.5 1 56.91 74.00 -17.09 | 29.00 1.00 Vertical | 0.10 22.62

Note: Manual Scans were performed from 1-3 GHz and 15 — 40 GHz, no emissions were detected above

the noise floor.
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Intertek

Report Number: 102894565B0X-002

Issued: 04/14/2017

High Channel, Battery mode, Tx (Low data rate, above 1 GHz, X axis)

Test Information:

Date and Time 03/23/2017
Client and Project Number Zoll Medical G102894565
Engineer Kouma Sinn
Temperature 19C
Humidity 8%
Atmospheric Pressure 1021mbar
Comments Bluetooth, High, X-axis
Graph:
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Results:
Avg (PASS) (14)
Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBuV/m) | (dB) (°) (m) time (s) | (dB)
4960 1 38.59 54.00 -15.41 | 0.00 3.76 Vertical 0.10 8.77
5760 1 34.50 54.00 -19.50 | 174.00 | 1.75 Vertical 0.10 9.40
5762.5 1 34.50 54.00 -19.50 | 166.00 | 1.98 Vertical 0.10 9.40
6764.5 1 39.10 54.00 -14.90 | 58.00 1.50 Vertical 0.10 11.62
6769 1 39.09 54.00 -14.91 | 49.00 1.85 Vertical 0.10 11.60
7439.5 1 46.70 54.00 -7.30 329.00 |[1.73 Vertical 0.10 12.11
7440.5 1 46.46 54.00 -7.54 329.00 | 1.74 Vertical 0.10 12.11
8858 1 38.96 54.00 -15.04 | 30.00 3.85 Vertical 0.10 13.54
8859 1 39.12 54.00 -14.88 | 30.00 3.75 Vertical 0.10 13.54
12468 1 45.56 54.00 -8.44 217.00 | 2.00 Vertical 0.10 21.21
12470.5 1 45.57 54.00 -8.43 239.00 | 1.50 Vertical 0.10 21.22
12970 1 45.43 54.00 -8.57 0.00 1.49 Vertical 0.10 22.62
14175.5 2 44.85 54.00 -9.15 319.00 | 1.25 Horizontal | 0.10 22.91
14177.5 2 45.62 54.00 -8.38 308.00 | 1.48 Horizontal | 0.10 22.91
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Intertek

Report Number: 102894565B0OX-002 | Issued: 04/14/2017
Peak (PASS) (14

Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBuV/m) | (dB) (°) (m) time (s) | (dB)

4960 1 51.35 74.00 -22.65 | 0.00 3.76 Vertical 0.10 8.77

5760 1 47.09 74.00 -26.91 | 174.00 | 1.75 Vertical 0.10 9.40
5762.5 1 47.22 74.00 -26.78 | 166.00 | 1.98 Vertical 0.10 9.40
6764.5 1 52.92 74.00 -21.08 | 58.00 1.50 Vertical 0.10 11.62
6769 1 52.48 74.00 -21.52 | 49.00 1.85 Vertical 0.10 11.60
7439.5 1 62.03 74.00 -11.97 | 329.00 | 1.73 Vertical 0.10 12.11
7440.5 1 62.16 74.00 -11.84 | 329.00 | 1.74 Vertical 0.10 12.11
8858 1 51.64 74.00 -22.36 | 30.00 3.85 Vertical 0.10 13.54
8859 1 51.51 74.00 -22.49 | 30.00 3.75 Vertical 0.10 13.54
12468 1 57.01 74.00 -16.99 | 217.00 | 2.00 Vertical 0.10 21.21
12470.5 1 57.16 74.00 -16.84 | 239.00 | 1.50 Vertical 0.10 21.22
12970 1 57.71 74.00 -16.29 | 0.00 1.49 Vertical 0.10 22.62
14175.5 2 57.87 74.00 -16.13 | 319.00 | 1.25 Horizontal | 0.10 22.91
14177.5 2 58.00 74.00 -16.00 | 308.00 | 1.48 Horizontal | 0.10 22.91

Note: Manual Scans were performed from 1-3 GHz and 15 — 40 GHz, no emissions were detected above
the noise floor.
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Intertek

Report Number: 102894565B0OX-002 | Issued: 04/14/2017

High Channel, Battery mode, Tx (Low data rate, above 1 GHz, Y axis)

Test Information:

Date and Time 03/23/2017

Client and Project Number Zoll Medical G102894565
Engineer Kouma Sinn
Temperature 19C

Humidity 8%

Atmospheric Pressure 1021mbar

Comments Bluetooth, High, Y-axis

Graph:
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Results:
Avg (PASS) (5)
Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
4959.5 2 39.31 54.00 -14.69 | 342.00 | 2.14 Horizontal | 0.10 8.77
7439.5 2 48.54 54.00 -5.46 48.00 2.02 Horizontal | 0.10 12.11
9592 2 39.41 54.00 -14.59 | 239.00 | 1.27 Horizontal | 0.10 14.55
12376 2 45.43 54.00 -8.57 127.00 | 1.00 Horizontal | 0.10 20.91
14316 2 46.18 54.00 -7.82 290.00 | 2.28 Horizontal | 0.10 22.85
Peak (PASS) (5)
Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MHz) (dBpV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
4959.5 2 53.87 74.00 -20.13 | 342.00 | 2.14 Horizontal | 0.10 8.77
7439.5 2 63.86 74.00 -10.14 | 48.00 2.02 Horizontal | 0.10 12.11
9592 2 52.37 74.00 -21.63 | 239.00 | 1.27 Horizontal | 0.10 14.55
12376 2 58.06 74.00 -15.94 | 127.00 | 1.00 Horizontal | 0.10 20.91
14316 2 58.93 74.00 -15.07 | 290.00 | 2.28 Horizontal | 0.10 22.85

Note: Manual Scans were performed from 1-3 GHz and 15 — 40 GHz, no emissions were detected above

the noise floor.
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Intertek

Report Number: 102894565B0OX-002 | Issued: 04/14/2017

High Channel, Battery mode, Tx (Low data rate, above 1 GHz, Z axis)

Test Information:

Date and Time 03/27/2017

Client and Project Number Zoll medical
Engineer Naga Suryadevara
Temperature 19C

Humidity 26%

Atmospheric Pressure 1013mbars

Comments

Battery mode Tx Z axis high channel above 1 GHz

Graph:
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Results:

Avg (PASS) (5)

Frequency

15GHz

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)

4960 1 38.11 54.00 -15.89 [ 139.00 | 1.85 Vertical | 0.10 8.77
7439.5 1 42.86 54.00 -11.14 | 93.00 1.00 Vertical | 0.10 12.11
9967 1 40.75 54.00 -13.25 | 0.00 1.74 Vertical | 0.10 15.41
12238.5 1 44.33 54.00 -9.67 16.00 1.35 Vertical | 0.10 20.52
13512.5 1 44.78 54.00 -9.22 75.00 1.84 Vertical | 0.10 22.50
Peak (PASS) (5)

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBpV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)

4960 1 51.20 74.00 -22.80 | 139.00 | 1.85 Vertical | 0.10 8.77
7439.5 1 57.91 74.00 -16.09 | 93.00 1.00 Vertical | 0.10 12.11
9967 1 52.94 74.00 -21.06 | 0.00 1.74 Vertical | 0.10 15.41
12238.5 1 55.91 74.00 -18.09 | 16.00 1.35 Vertical | 0.10 20.52
13512.5 1 57.61 74.00 -16.39 | 75.00 1.84 Vertical | 0.10 22.50

Note: Manual Scans were performed from 1-3 GHz and 15 — 40 GHz, no emissions were detected above

the noise floor.
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Intertek

Report Number: 102894565B0OX-002 | Issued: 04/14/2017

Low Channel, Charging mode, Lower Band edge emissions (High data rate)

Marker 2 [T2] RBW 100 kHz RF Att O dB
Ref LvI 22.24 dByV VBW 300 kHz
87 dByV 2.40000000 GHz SWT 5 ms unit dByV

87,

A

5 WWWM%MWMWWM \A“\«
1
-1
~13
Start 2.398 GHz 500 kHz/ Stop 2.403 GHz
Date: 27.MAR.2017 12:54:13

Emissions at lower band edge were 20 dB below the peak
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Intertek

Report Number: 102894565B0OX-002 | Issued: 04/14/2017

Low Channel, Battery mode, Lower Band edge emissions (High data rate X axis)

Marker 2 [T2] RBW 100 kHz RF Att O dB
Ref LvI 10.73 dByV VBW 300 kHz
72 dByV 2.40000000 GHz SWT 5 ms unit dByV

72

6! L1 < |

: AN

1 YN L
MWM
-1
-2
)
Start 2.398 GHz 500 kHz/ Stop 2.403 GHz
Date: 27 _MAR_.2017 13:48:43

Emissions at lower band edge were 20 dB below the peak
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Report Number: 102894565B0OX-002 | Issued: 04/14/2017

Low Channel, Battery mode, Lower Band edge emissions (High data rate Y axis)

Marker 2 [T2] RBW 100 kHz RF Att O dB
Ref LvI 9.90 dByV VBW 300 kHz
72 dByV 2.40000000 GHz SWT 5 ms unit dByV

72

6! L1 < |

. A AW

Start 2.398 GHz 500 kHz/ Stop 2.403 GHz

Date: 27 .MAR.2017 13:43:22
Emissions at lower band edge were 20 dB below the peak
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Intertek

Report Number: 102894565B0OX-002 | Issued: 04/14/2017

Low Channel, Battery mode, Lower Band edge emissions (High data rate Z axis)

Marker 2 [T2] RBW 100 kHz RF Att O dB
Ref LvI 7 .95 dByV VBW 300 kHz
72 dByV 2.40000000 GHz SWT 5 ms unit dByV

72

Start 2.398 GHz 500 kHz/ Stop 2.403 GHz

Date: 27 .MAR.2017 13:39:23
Emissions at lower band edge were 20 dB below the peak
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High Channel, Charging mode, Upper Band edge emissions (High data rate)

Marker 2 [T2] RBW 1 MHz RF Att O dB
Ref LvI 8.48 dByNV VvBW 3 MHz
72 dByV 2.48350000 GHz SWT 5 ms unit dByV

72

5 MN’MV\\'\/\M

1 P
S bt A A A ]
-1
-2
-2
Start 2.479 GHz 600 kHz/ Stop 2.485 GHz
Date: 27_.MAR.2017 13:07:44
Ant. Antenna | Cable | Pre-amp | Distance
Detector Pol. Frequency| Reading | Factor Loss Factor Factor Net Limit Margin |Bandwidth
Type (V/H) MHz dB(uV) | dB(1/m) dB dB dB dB(uV/m)| dB(uV/m) dB
PK \ 2483.500 8.48 32.22 5.18 0.00 0.00 45.88 74.00 -28.12 | 1/3 MHz
AVG \ 2483.500 5.32 32.22 5.18 0.00 0.00 42.72 54.00 -11.28 | 1/3 MHz
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High Channel, Battery mode, Upper Band edge emissions (High data rate, X axis)

Marker 2 [T2] RBW 1 MHz RF Att O dB
Ref LvI 19.54 dByV VvBW 3 MHz
72 dByV 2.48350000 GHz SWT 5 ms unit dByV

72

T

2 NLM
“W\M—«MW
1
-1
-2
-2
Start 2.479 GHz 600 kHz/ Stop 2.485 GHz
Date: 27.MAR.2017 13:14:14
Ant. Antenna Cable Pre-amp | Distance
Detector Pol. Frequency| Reading | Factor Loss Factor Factor Net Limit Margin |Bandwidth
Type (V/H) MHz dB(uV) | dB(1/m) dB dB dB dB(uV/m)|dB(uV/m) dB
PK Vv 2483.500 | 19.54 32.22 5.18 0.00 0.00 56.94 74.00 -17.06 | 1/3 MHz
AVG \Y 2483.500 8.77 32.22 5.18 0.00 0.00 46.17 54.00 -7.83 1/3 MHz
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High Channel, Battery mode, Upper Band edge emissions (High data rate, Y axis)

Marker 2 [T2] RBW 1 MHz RF Att 0 dB
Ref LvI 21.75 dByV VBW 3 MHz
72 dByV 2.48350000 GHz SWT 5 ms unit dByV
72
6 T [ T2 ]
5 \
4
3
2 \Mn
MWN\»\‘
1
-1
-2
-2
Start 2.479 GHz 600 kHz/ Stop 2.485 GHz
Date: 27.MAR.2017 13:26:20
Ant. Antenna Cable Pre-amp | Distance
Detector Pol. Frequency| Reading | Factor Loss Factor Factor Net Limit Margin |Bandwidth
Type (V/H) MHz dB(uV) | dB(1/m) dB dB dB dB(uV/m)|dB(uV/m) dB
PK \' 2483.500 | 21.75 32.22 5.18 0.00 0.00 59.15 74.00 -14.85 | 1/3 MHz
AVG \Y 2483.500 | 10.11 32.22 5.18 0.00 0.00 47.51 54.00 -6.49 1/3 MHz
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High Channel, Battery mode, Upper Band edge emissions (High data rate, Z axis)

Marker 2 [T2] RBW 1 MHz RF Att O dB
Ref LvI 18.51 dByV VvBW 3 MHz
72 dByV 2.48350000 GHz SWT 5 ms unit dByV

72

T

MWWW
1
-1
-2
-2
Start 2.479 GHz 600 kHz/ Stop 2.485 GHz
Date: 27.MAR.2017 13:34:00
Ant. Antenna Cable Pre-amp | Distance
Detector Pol. Frequency| Reading | Factor Loss Factor Factor Net Limit Margin |Bandwidth
Type (V/H) MHz dB(uV) | dB(1/m) dB dB dB dB(uV/m)|dB(uV/m) dB
PK \' 2483.500 | 18.51 32.22 5.18 0.00 0.00 55.91 74.00 -18.09 | 1/3 MHz
AVG \Y 2483.500 9.22 32.22 5.18 0.00 0.00 46.62 54.00 -7.38 1/3 MHz
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Test Personnel:
Supervising/Reviewing
Engineer:

(Where Applicable)

Product Standard:
Input Voltage:

Pretest Verification w/
Ambient Signals or
BB Source:

Naga Suryadevara N'O

N/A

FCC Part 15 Subpart C (15.247)

120VAC 60Hz, Internal Battery

BB Source

Deviations, Additions, or Exclusions: None

Test Date:

Limit Applied:

Ambient Temperature:
Relative Humidity:

Atmospheric Pressure:

Issued: 04/14/2017

03/20/2017, 03/22/2017
03/23/2017, 03/27/2017

As specified in the plots (Section 12.4)

20, 20, 19.19°C

16, 20, 8, 26 %

1007, 1000, 1021, 1013 mbars
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13 Radiated Emissions (Digital Device and Receiver)
13.1 Method
Tests are performed in accordance with FCC Part 15 Subpart B.

TEST SITE: 10m ALSE

The 10m ALSE is 13m (Length) x 21m (Depth) x 10m (Height) with the effective size in terms of space from the
tips of the absorber is 12m (Length) x 20m (Depth) x 8.5m (Height). This chamber achieves broadband
performance using a unique arrangement of hybrid and ferrite tile absorber. This chamber has a built in 3m
diameter turntable (Embedded type). The metal structure of the table makes electrical connection around the
entire circumference of the turntable to the ground plane with a metal brush type connection. The turntable is
located on one end of the chamber and the antennas are mounted 3 and 10 meters away at the other end of
the chamber on the adjustable an Antenna Mast. The antenna mast is a non-conductive bore sighted type with
remote control of antenna height and polarization. The Antenna Mast and the turntable can be remotely
controlled through the controller located in the adjacent Control room. A Styrofoam table 80 cm high is used for
table-top equipment.

Measurement Uncertainty

Expanded
Frequency Uncertainty
Measurement Range (k=2) Ucispr
Radiated Emissions, 10m 30-1000 MHz 4.6 dB 6.3 dB
Radiated Emissions, 3m 30-1000 MHz 5.3dB 6.3 dB
Radiated Emissions, 3m 1-6 GHz 4.5 dB 5.2dB
Radiated Emissions, 3m 6-15 GHz 5.2dB 5.5dB
Radiated Emissions, 3m 15-18 GHz 5.0dB 5.5dB
Radiated Emissions, 3m 18-40 GHz 5.0dB 5.5dB

As shown in the table above our radiated emissions U, is less than the corresponding U e reference

value in CISPR 16-4-2 Table 1, hence the compliance of the product is only based on the measured value,
and no measurement uncertainty correction is required, based on CISPR 22 and CISPR 11 (for 2006 and
later revisions) Clause 11.
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Sample Calculation

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the
Amplifier Gain (if any) from the measured reading. The basic equation with a sample calculation is as
follows:

FS=RA+ AF + CF - AG
Where FS = Field Strength in dBuV/m
RA = Receiver Amplitude (including preamplifier) in dBuV
CF = Cable Attenuation Factor in dB
AF = Antenna Factor in dB
AG = Amplifier Gain in dB

In the following table(s), the reading shown on the data table reflects the preamplifier gain. An example
for the calculations in the following table is as follows.

Assume a receiver reading of 52.0 dBpV is obtained. The antenna factor of 7.4 dB and cable factor of 1.6
dB is added. The amplifier gain of 29 dB is subtracted, giving a field strength of 32 dBuV/m. This value in
dBuV/m was converted to its corresponding level in pV/m.

RA =52.0 dBpV
AF = 7.4 dB/m
CF=1.6dB
AG=29.0dB

FS =32 dBuV/m
To convert from dBuV to uV or mV the following was used:

UF = 10729 where UF = Net Reading in uV
NF = Net Reading in dBuV

Example:

FS=RA+AF+CF-AG=520+7.4+16-29.0=32.0
UF = 10®29B1V/20) = 39 8 |,\/m

Alternately, when BAT-EMC Emission Software is used, the “Level” includes all losses and gains and is
compared directly in the “Margin” column to the “Limit”. The “Correction” includes Antenna Factor,
Preamp, and Cable Loss. These are already accounted for in the “Level” column.
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13.2 Test Equipment Used:

Issued: 04/14/2017

Asset Description Manufacturer Model Serial Cal Date Cal Due
DAV004’ Weather Station Davis Instruments 7400 PE80529A61A 05/02/2016 05/02/2017
145106’ Bilog Antenna (30MHz - 5GHz) Sunol Sciences JB5 A111003 05/03/2016 05/03/2017
145-410 Cables 145-420 145-421 145-422 145-406 Huber + Suhner 10m Track A Cables multiple 07/30/2016 07/30/2017
PRE10’ 30-1000MHz pre-amp ITS PRE10 PRE10 12/16/2016 12/16/2017
ETS001’ 1-18GHz DRG Horn Antenna ETS Lindgren 3117 00143260 05/13/2016 05/13/2017
145-416’ Cables 145-420 145-423 145-424 145-408 Huber + Suhner 3m Track B cables multiple 07/30/2016 07/30/2017
145014’ Preamplifier (1 GHz to 26.5 GHz) Hewlett Packard 8449B 3008A00232 05/27/2016 05/27/2017
EMC04’ ANTENNA, RIDGED GUIDE, 18-40 GHZ EMCO 3116 2090 09/14/2016 09/14/2017
REA004 3GHz High Pass Filter Reactel, Inc 7HSX-3G/18G-S11 06-1 02/17/2017 02/17/2018

CBLSHF203’ Cable, SMA - SMA, 9kHz-40GHz, Cable Kit 4 Sucoflex (Huber Suhn 104PE CBLSHF203 09/08/2016 09/08/2017
CBLSHF204’ Cable, SMA - SMA, 9kHz -40GHz, (Cable Kit 5) Huber + Suhner Sucoflex 102EA 234714001 08/27/2016 08/27/2017
Software Utilized:
Name Manufacturer Version
BAT-EMC Emissions Nexio 3.16.0.69

13.3 Results:

The sample tested was found to Comply.
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13.4 Plots/Data:

Battery mode, Rx, 30 — 1000 MHz
Test Information:

Date and Time 03/20/2017
Client and Project Number Zoll medical G102894565
Engineer Naga Suryadevara
Temperature 20C
Humidity 16%
Atmospheric Pressure 1007mbars
Comments Battery mode Rx
Graph:

100
dBpV/m

90 |
80
70 |
60 |

50 4 | | |
FCC Part 15/FCC Part 15 Subpart B B - QPeak/10.0

w0/ | « | | (

T
30MHz 100M 1GHz
Frequency

Results:

QuasiPeak (PASS) (6)

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBuV/m) | (dBuV/m) | (dB) (°) (m) time (s) | (dB)
30.24 1 17.68 30.00 -12.32 ] 6.00 1.89 Vertical | 0.10 -11.21
31.38 1 16.67 30.00 -13.33 | 301.00 | 1.90 Vertical | 0.10 -12.21
218.76 1 7.81 36.00 -28.19 | 233.00 | 2.32 Vertical | 0.10 -20.15
220.92 1 8.13 36.00 -27.87 |1 221.00 | 2.31 Vertical | 0.10 -20.06
659.1 1 17.16 36.00 -18.84 | 244.00 | 2.32 Vertical | 0.10 -9.55
829.5 1 20.10 36.00 -15.90 | 47.00 3.08 Vertical | 0.10 -6.54
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Test Information:

Charging mode, Rx, 30 — 1000 MHz (XT 1505)

Issued: 04/14/2017

Date and Time

03/20/2017

Client and Project Number

Zoll medical G102894565

Engineer Naga Suryadevara
Temperature 20C

Humidity 16%

Atmospheric Pressure 1007mbars

Comments

120VAC 60Hz Rx mode XT1505

Graph:

100
dBpV/m

90 |

80

70

60 |

50 |

40 |

30

FCC Part 15/FCC Part 15 Subpart B B - QPeak/10.0

al

30MHz

Results:

QuasiPeak (PASS) (6)

T
100M
Frequency

1GHz

Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBuV/m) | (dB) (°) (m) time (s) | (dB)

36.9 1 14.08 30.00 -15.92 | 75.00 1.90 Vertical 0.10 -16.28
375.96 1 17.88 36.00 -18.12 | 221.00 | 3.69 Vertical 0.10 -15.62
283.2 2 22.88 36.00 -13.12 | 268.00 | 2.32 Horizontal | 0.10 -17.44
288 2 23.57 36.00 -12.43 | 279.00 | 2.32 Horizontal | 0.10 -17.52
304.02 2 20.55 36.00 -15.45 | 298.00 | 3.89 Horizontal | 0.10 -17.25
316.8 2 23.43 36.00 -12.57 | 119.00 | 2.30 Horizontal | 0.10 -16.85
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Charging mode, Rx, 30 — 1000 MHz (XT 1527)

Test Information:

Date and Time 03/20/2017

Client and Project Number Zoll medical G102894565

Engineer Naga Suryadevara

Temperature 20C

Humidity 16%

Atmospheric Pressure 1007mbars

Comments 120VAC 60Hz Rx mode XT1527
Graph:

100
dBuV/m

90 |
80
70 |
60 |

50 4 i | |
FCC Part 15/FCC Part 15 Subpart B B - QPeak/10.0m/

o F

30

20 |

T
30MHz 100M 1GHz

Frequency
Results:
QuasiPeak (PASS) (7)
Frequency | SR | Level Limit Margin | Azimuth | Height | Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
30.48 1 17.56 30.00 -12.44 | 200.00 | 2.90 Vertical 0.10 -11.44
33.66 1 15.41 30.00 -14.59 | 334.00 | 1.46 Vertical 0.10 -13.83
33.78 1 15.32 30.00 -14.68 | 18.00 1.92 Vertical 0.10 -13.93
34.2 1 15.47 30.00 -14.53 | 65.00 1.00 Vertical 0.10 -14.26
517.32 2 14.89 36.00 -21.11 | 120.00 | 2.74 Horizontal | 0.10 -12.09
534.96 2 15.04 36.00 -20.96 | 29.00 2.51 Horizontal | 0.10 -11.81
587.04 2 16.05 36.00 -19.95 | 0.00 1.45 Horizontal | 0.10 -10.92
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Test Information:

Battery mode, Rx, 1 —12.5 GHz

Issued: 04/14/2017

Date and Time

03/21/2017

Client and Project Number

Zoll medical G102894565

Engineer Naga Suryadevara
Temperature 20C

Humidity 18%

Atmospheric Pressure 1001mbars

Comments

Bluetooth Rx mode Battery

Graph:

100
dBpV/m

90 |

80

FCC Part 15/FCC Part 15 Subpart B B - Peak/3.0m/

70

60 |

FCC Part 15/FCC Part 15 Subpart B B - Average/3y
.

30 |

20

50 | | Y
40 | ! | I
°
5

1GHz

Results:

Frequency

T
10G  12.5GHz

Avg (PASS) (6)
SR

Frequency Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)

2174 1 28.78 54.00 -256.22 | 137.00 | 1.36 Vertical | 0.10 3.13

4631 1 33.49 54.00 -20.51 53.00 3.99 Vertical | 0.10 8.27
5747.5 1 33.28 54.00 -20.72 | 35.00 3.42 Vertical | 0.10 9.41

9284 1 39.32 54.00 -14.68 | 37.00 2.29 Vertical | 0.10 14.06
12029 1 44.16 54.00 -9.84 300.00 | 2.50 Vertical | 0.10 19.91
12355.5 1 44.66 54.00 -9.34 217.00 | 3.16 Vertical | 0.10 20.86
Peak (PASS) (6)

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)

2174 1 42.04 74.00 -31.96 | 137.00 | 1.36 Vertical | 0.10 3.13

4631 1 45.72 74.00 -28.28 | 53.00 3.99 Vertical | 0.10 8.27
5747.5 1 50.31 74.00 -23.69 | 35.00 3.42 Vertical | 0.10 9.41

9284 1 52.56 74.00 -21.44 | 37.00 2.29 Vertical | 0.10 14.06
12029 1 57.15 74.00 -16.85 | 300.00 | 2.50 Vertical | 0.10 19.91
12355.5 1 57.98 74.00 -16.02 | 217.00 | 3.16 Vertical | 0.10 20.86

Non-Specific Radio Report Shell Rev. August 2015
Company: Zoll Medical Israel Ltd. Model: CMCT System

Page 106 of 117




Intertek

Report Number: 102894565B0X-002 |

Bluetooth charging, Rx Mode, Cell XT 1505 (1-12.5 GHz)

Test Information:

Issued: 04/14/2017

Date and Time 03/22/2017
Client and Project Number Zoll Medical G102894565
Engineer Kouma Sinn
Temperature 20C
Humidity 20%
Atmospheric Pressure 1000mbar
Comments Bluetooth Charging, Rx Mode, Cell XT 1505
Graph:
100
dBpV/m
90 |
80 :
70
60 |
50 |
40
30
20
10
0 T
1GHz 10G 12.5GHz
Frequency
Results:

Avg (PASS) (6)

Frequency | Level Limit Margin Azimuth Height (m) | Pol. Meas. Correction
(MHz) (dBuyV/m) | (dBuV/m) | (dB) (°) time (s) (dB)
1887.5 29.67 54.00 -24.33 127.00 1.85 Vertical | 0.10 243

2409 31.71 54.00 -22.29 105.00 2.02 Vertical | 0.10 3.99
4136 33.50 54.00 -20.50 255.00 2.27 Vertical | 0.10 7.12
5747.5 34.59 54.00 -19.41 149.00 4.00 Vertical | 0.10 9.41
11562 43.17 54.00 -10.83 37.00 2.43 Vertical | 0.10 18.74
12473.5 44.65 54.00 -9.35 75.00 1.35 Vertical | 0.10 21.23
Peak (PASS) (6)

Frequency | Level Limit Margin Azimuth Height (m) | Pol. Meas. Correction
(MHz) (dBpV/m) | (dBuV/m) | (dB) (°) time (s) (dB)
1887.5 42.87 74.00 -31.13 127.00 1.85 Vertical | 0.10 243

2409 51.03 74.00 -22.97 105.00 2.02 Vertical | 0.10 3.99
4136 45.36 74.00 -28.64 255.00 2.27 Vertical | 0.10 7.12
5747.5 52.27 74.00 -21.73 149.00 4.00 Vertical | 0.10 9.41
11562 56.29 74.00 -17.71 37.00 243 Vertical | 0.10 18.74
12473.5 57.99 74.00 -16.01 75.00 1.35 Vertical | 0.10 21.23
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Bluetooth Charging, Rx mode, 1 —12.5 GHz (XT 1527)
Test Information:

Date and Time 03/22/2017
Client and Project Number Zoll Medical G102894565
Engineer Kouma Sinn
Temperature 20C
Humidity 20%
Atmospheric Pressure 1000mbar
Comments Bluetooth Charging, Rx Mode, Cell XT 1527
1
dBuV/m
90
80 : i
70
60 |
50 |
40
30
20
10
0 T
1GHz 10G  12.5GHz

Frequency

Avg (PASS) (5)

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
1729.5 1 27.99 54.00 -26.01 166.00 | 1.36 Vertical | 0.10 0.64

2413 1 31.42 54.00 -22.58 30.00 1.00 Vertical | 0.10 4.00
5219.5 1 35.51 54.00 -18.49 329.00 | 4.00 Vertical | 0.10 9.13
5746.5 1 34.35 54.00 -19.65 49.00 4.00 Vertical | 0.10 9.41
12339.5 1 45.42 54.00 -8.58 30.00 2.75 Vertical | 0.10 20.82
Peak (PASS) (5)

Frequency | SR | Level Limit Margin | Azimuth | Height Pol. Meas. Correction
(MHz) (dBuV/m) | (dBpV/m) | (dB) (°) (m) time (s) | (dB)
1729.5 1 41.22 74.00 -32.78 166.00 | 1.36 Vertical | 0.10 0.64
2413 1 53.37 74.00 -20.63 30.00 1.00 Vertical | 0.10 4.00
5219.5 1 47.51 74.00 -26.49 329.00 | 4.00 Vertical | 0.10 9.13
5746.5 1 48.06 74.00 -25.94 49.00 4.00 Vertical | 0.10 9.41
12339.5 1 57.70 74.00 -16.30 30.00 2.75 Vertical | 0.10 20.82
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- Test Date:  03/20/2017, 03/21/2017
Test Personnel: Naga Suryadevara N U 03/22/2017
Supervising/Reviewing
Engineer:

(Where Applicable) N/A

Product Standard: _FCC Part 15 Subpart B Limit Applied: _Class A
Input Voltage: ~ 120VAC 60Hz, Internal Battery
Pretest Verification w/ Ambient Temperature: 20, 20, 20 °C
Ambient Signals or
BB Source: BB Source Relative Humidity: 16, 18, 20 %

Atmospheric Pressure: 1007, 1001, 1000 mbars
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14 AC Mains Conducted Emissions
14.1 Method
Tests are performed in accordance with FCC Part 15 Subpart C and FCC Part 15 Subpart B.

TEST SITE: EMC Lab

The EMC Lab has one Semi-anechoic Chamber and one Shielded Chamber. AC Mains Power is available at 120,
230, and 277 Single Phase; 208, 400, and 480 3-Phase. Large reference ground-planes are installed in the general
lab area to facilitate EMC work not requiring a shielded environment.

Measurement Uncertainty

Expanded
Frequency Uncertainty
Measurement Range (k=2) Ucispr
AC Line Conducted
Emissions 150 kHz - 30 MHz 2.8dB 3.4dB
Telco Port Emissions 150 kHz - 30 MHz 3.2dB 5.0dB

As shown in the table above our conducted emissions U, is less than the corresponding U .sp5

reference value in CISPR 16-4-2 Table 1, hence the compliance of the product is only based on the
measured value, and no measurement uncertainty correction is required, based on CISPR 22 and CISPR
11 (for 2006 and later revisions) Clause 11.

Sample Calculations
The following is how net line-conducted readings were determined:

NF =RF + LF + CF + AF
Where NF = Net Reading in dBuV
RF = Reading from receiver in dBuV
LF = LISN or ISN Correction Factor in dB
CF = Cable Correction Factor in dB
AF = Attenuator Loss Factor in dB

To convert from dBuV to uV or mV the following was used:

UF = 10NF/29 \where UF = Net Reading in uV
NF = Net Reading in dBuV

Example:

NF =RF +LF + CF + AF =28.5+ 0.2 + 0.4 + 20.0 = 49.1 dBpV
UF = 101 9BuV/20) = 285 1 V/m

Alternately, when C5 Software is used, the “Level” includes all losses and gains and is compared directly
in the “Margin” column to the “Limit”. “TF” is the Transducer Factor; in this case LISN or ISN loss.
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14.2 Test Equipment Used:

Asset Description Manufacturer Model Serial Cal Date Cal Due
DAV002' Weather Station Davis Instruments 7400 PE80519A93 06/01/2016 06/01/2017
ROS002' 9kHz to 3GHz EMI Test Receiver Rohde & Schwartz ESCI 1166.5950K03 100067 07/29/2016 07/29/2017

DS22' Attenuator, 20dB Mini Circuits 20dB, 50 ohm DS22 09/08/2016 09/08/2017

CBLBNC2012-4’ 50 Ohm Coaxial Cable Pomona RG58C/U CBLBCN2012-4 03/21/2016 03/21/2017
LISN31’ LISN - CISPR16 Compliant 9kHz-30MHz Com-Power LI-215A 191957 03/14/2016 03/14/2017

Software Utilized:

Name Manufacturer Version
Compliance 5 Teseq 5.26.46.46
14.3 Results:

The sample tested was found to Comply.
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14.4 Plots/Data:

Test Information
Test Details

Test:

Project:

Test Notes:
Temperature:
Humidity:

Tested by:

Test Started:

Prescan Emission Graph

120VAC 60Hz, Rx mode, XT 1505

User Entry Additional Information
LISN - CISPR11 Class B

Zoll medical 03/20/2017

120VAC 60Hz Rx mode XT1505

22C

9% 1004 mbars

Naga Suryadevara

20 Mar 2017 16:23

100 20Mer 2017 16: 23 Test: LISN - CISPR11 Class B_Project: Zoll medical 03/20/2017 Tested by: Naga ara_Test Notes: 120VAC 60Hz Rx mode XT1505
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[ Trace2:| Measured Quasi Peal
8 0 TracetMeasured Ppak
150k 1 10M 30M
Frequency (Hz)
{ ] Measured Peak Value __ Swept Peak Data
( Measured Quasi Peak Value __ Swept Quasi Peak Data
o Measured Average Value __ Swept Average Data
@ Maximum Value of Mast and Turntable
Emissions Test Data
Trace2: Measured Quasi Peak
Frequency(Hz) Level(dBuV) TF PA+CL Limit(dBuV) Margin(dBuV) RBW(Hz) Comment
184.0 k 49.03 0.053 20.592 64.303 -15.28 9k
167.0 k 50.63 0.066 20.593 65.108 -14.48 9k
172.95 k 50.93 0.062 20.593 64.818 -13.89 9k
161.05 k 52.98 0.071 20.594 65.410 -12.43 9k
155.95 k 53.59 0.075 20.594 65.677 -12.08 9k
151.7 k 54.75 0.079 20.594 65.906 -11.16 9k
Trace3: Measured Average
Frequency(Hz) Level(dBuV) TF PA+CL Limit(dBuV) Margin(dBuV) RBW(Hz) Comment
167.0 k 35.72 0.066 20.593 55.108 -19.38 9k
172.95 k 35.46 0.062 20.593 54.818 -19.36 9k
155.95 k 37.22 0.075 20.594 55.677 -18.45 9k
184.0 k 36.07 0.053 20.592 54.303 -18.24 9k
161.05 k 38.64 0.071 20.594 55.410 -16.77 9k
151.7 k 39.59 0.079 20.594 55.906 -16.32 9k
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L2
L2
L3
L2
L3
L2

LINE
L2
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L3
L2
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L2
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Test Information
Test Details

Test:

Project:

Test Notes:

Tested by:

Test Started:

Prescan Emission Graph

120VAC 60Hz, Rx mode, XT1527

User Entry

LISN - FCC15 Class B
Zoll medical 03/28/2017
Rx mode

Naga Suryadevara

28 Mar 2017 15:14

Additional Information

Issued: 04/14/2017

100 28Mer2017 15: 14 Test: LISN - FCC15 Class B Praject: Zoll medical 03/28/2017 Tested by: Naga Suryadevara Test Notes: Rx mode
O
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70
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o
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50
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= Traces)| Vieasured Ayerage
[ Trace2:| Measured Quasi Peal
8 0 Tracet| Measured Ppak
150k 1 10M 30M
Frequency (Hz)
( Measured Peak Value __Swept Peak Data
( Measured Quasi Peak Value __ Swept Quasi Peak Data
([ Measured Average Value __ Swept Average Data
@ Maximum Value of Mast and Turntable
Emissions Test Data
Trace2: Measured Quasi Peak
Frequency(Hz) Level(dBuV) TF PA+CL Limit(dBuV) Margin(dBuV) RBW(Hz) Comment
199.3 k 45.05 0.041 20.591 63.640 -18.58 9k N
187.4 k 46.53 0.050 20.592 64.151 -17.62 9k N
1721 k 47.29 0.062 20.593 64.858 -17.57 9k N
167.0 k 48.83 0.066 20.593 65.108 -16.28 9k N
155.1 k 50.09 0.076 20.594 65.722 -15.64 9k N
150.0 k 52.32 0.080 20.594 66.000 -13.68 9k N
Trace3: Measured Average
Frequency(Hz) Level(dBuV) TF PA+CL Limit(dBuV) Margin(dBuV) RBW(Hz) Comment
155.1 k 35.39 0.076 20.594 55.722 -20.34 9k N
1721 k 35.60 0.062 20.593 54.858 -19.26 9k N
150.0 k 36.85 0.080 20.594 56.000 -19.15 9k N
199.3 k 34.93 0.041 20.591 53.640 -18.71 9k N
187.4 k 35.87 0.050 20.592 54.151 -18.28 9k N
167.0 k 37.17 0.066 20.593 55.108 -17.94 9k N
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Test Information
Test Details

Test:

Project:

Test Notes:
Temperature:
Humidity:

Tested by:

Test Started:

Prescan Emission Graph

120VAC 60Hz, Tx mode, XT1505

User Entry

LISN - CISPR11 Class B
Zoll medical 03/20/2017

120VAC 60Hz Tx mode XT1505

22C
9% 1004

mbars

Naga Suryadevara
20 Mar 2017 16 :42

Issued: 04/14/2017

Additional Information

100 20 Mar 2017 16: 42 Test: LISN - CISPR11 Class B _Project: Zall medical 03/20/2017 Tested by: Naga ara_Test Notes: 120VAC 60Hz Tx mode
D
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[ Trace2:| Measured Quasi Peal
% 0| Trecet:|Measured Ppak
150k 1M 10M 30M
Frequency (Hz)
([ Measured Peak Value __ Swept Peak Data
( Measured Quasi Peak Value __ Swept Quasi Peak Data
() Measured Average Value _ Swept Average Data
® Maximum Value of Mast and Turntable
Emissions Test Data
Trace2: Measured Quasi Peak
Frequency(Hz) Level(dBuV) TF PA+CL Limit(dBuV) Margin(dBuV) RBW(Hz) Comment LINE
195.05 k 44.81 0.044 20.592 63.819 -19.01 9k L2
181.45 k 46.05 0.055 20.592 64.419 -18.37 9k L3
171.25k 47.68 0.063 20.593 64.900 -17.22 9k L2
165.3 k 49.46 0.068 20.593 65.193 -15.73 9k L2
160.2 k 49.84 0.072 20.594 65.454 -15.61 9k L2
152.55 k 51.49 0.078 20.594 65.860 -14.37 9k L2
Trace3: Measured Average
Frequency(Hz) Level(dBuV) TF PA+CL Limit(dBuV) Margin(dBuV) RBW(Hz) Comment LINE
181.45 k 30.37 0.055 20.592 54.419 -24.05 9k L3
195.05 k 32.40 0.044 20.592 53.819 -21.42 9k L2
171.25k 34.13 0.063 20.593 54.900 -20.77 9k L2
160.2 k 35.25 0.072 20.594 55.454 -20.21 9k L2
165.3 k 35.23 0.068 20.593 55.193 -19.96 9k L2
152.55 k 35.90 0.078 20.594 55.860 -19.96 9k L2
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Test Information
Test Details

Test:

Project:

Test Notes:

Tested by:

Test Started:

120VAC 60Hz, Tx mode, XT1527

User Entry

LISN - FCC15 Class B
Zoll medical 03/28/2017
Tx mode XT1527

Naga Suryadevara

28 Mar 2017 15:00

Additional Information

Issued: 04/14/2017

Prescan Emission Graph

100 28Mar2017 15:00 Test: LISN - FCC15 Class B_Project: Zoll medical 03/28/2017 Tested by: Naga Suryadevara Test Notes: Tx mode
N0
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70
FCC Part 15 Class B Condugted QH (Maifs Parts)
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[ Trace3 [ Vieastred Ayerage
Trace2:|Measured Quasi Peal

Level (dBuV)
3

150k M 10M 30M
Frequency (Hz)

() Measured Peak Value __ Swept Peak Data
{ ] Measured Quasi Peak Value __ Swept Quasi Peak Data
( Measured Average Value __ Swept Average Data
® Maximum Value of Mast and Turntable
Emissions Test Data
Trace2: Measured Quasi Peak
Frequency(Hz) Level(dBuV) TF PA+CL Limit(dBuV) Margin(dBuV) RBW(Hz) Comment LINE
182.3 k 45.80 0.054 20.592 64.380 -18.58 9k N
169.55 k 47.87 0.064 20.593 64.982 -17.11 9k N
1721 k 48.22 0.062 20.593 64.858 -16.64 9k N
178.05 k 48.21 0.058 20.593 64.576 -16.36 9k L1
165.3 k 49.22 0.068 20.593 65.193 -15.97 9k N
159.35 k 51.08 0.073 20.594 65.498 -14.42 9k L1
154.25 k 51.60 0.077 20.594 65.768 -14.17 9k N
Trace3: Measured Average
Frequency(Hz) Level(dBuV) TF PA+CL Limit(dBuV) Margin(dBuV) RBW(Hz) Comment LINE
182.3 k 3 0.054 20.592 54.380 -23.06 9k N
169.55 k 32.67 0.064 20.593 54.982 -22.31 9k N
1721 k 33.36 0.062 20.593 54.858 -21.50 9k N
165.3 k 3378 0.068 20.593 55.193 -21.42 9k N
178.05 k 3378 0.058 20.593 54.576 -20.79 9k L1
159.35 k 34.77 0.073 20.594 55.498 -20.72 9k L1
154.25 k 35.42 0.077 20.594 55.768 -20.35 9k N

Non-Specific Radio Report Shell Rev. August 2015

Page 115 of 117

Company: Zoll Medical Israel Ltd. Model: CMCT System



Intertek

Report Number: 102894565B0X-002

Test Personnel:
Supervising/Reviewing
Engineer:

(Where Applicable)

Product Standard:
Input Voltage:

Pretest Verification w/
Ambient Signals or
BB Source:

Deviations, Additions, or Exclusions: None

Naga Suryadevara N 0

N/A

FCC Part 15 Subpart C
FCC Part 15 Subpart B

120VAC 60Hz

Signal generator

Test Date:

Limit Applied:

Ambient Temperature:
Relative Humidity:

Atmospheric Pressure:

Issued: 04/14/2017

03/20/2017, 03/28/2017

Class B

22,20°C

09,17 %

1004, 1003 mbars
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15 Revision History

Issued: 04/14/2017

Revision Date Report Number Prepared | Reviewed Notes
Level By By
0 04/14/2017| 102894565B0OX-002 N5 KPS ~/5 Original Issue
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